
PROFESSIONAL INFORMATION

SCHEDULING STATUS
S4

1. NAME OF THE MEDICINE
NOVALUTE (50 mg, film-coated tablet)

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each film-coated tablet contains dolutegravir sodium equivalent to 50 mg dolutegravir.
Each 50 mg tablet contains 4 mg sodium and 145,4 mg mannitol.
For full list of excipients, see section 6.1 

3. PHARMACEUTICAL FORM
Film-coated tablets
NOVALUTE:
Reddish brown coloured, round, biconvex, film-coated tablets debossed with “T over 50” on one side and plain on the other side.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications
NOVALUTE is indicated for the treatment of human immunodeficiency virus (HIV) infection in combination with other antiretroviral medicines in adults 
aged 18 years and older.

4.2 Posology and method of administration
NOVALUTE therapy should be initiated by a medical practitioner experienced in the management of HIV infection.

Posology

Adults
Treatment-naïve:
For patients initiating antiretroviral therapy for the first time (treatment-naïve) the recommended dose of NOVALUTE is 50 mg once daily.

Treatment-experienced, and integrase inhibitor naïve:
For patients who are treatment-experienced and have not previously been treated with an integrase inhibitor, the recommended dose of NOVALUTE is 
50 mg once daily.

Integrase inhibitor resistant:
For patients with integrase inhibitor resistance, the recommended dose of NOVALUTE is 50 mg twice daily.

Rifampicin decreases the blood levels of dolutegravir. A supplementary dose of dolutegravir should be given to patients taking rifampicin.

There is evidence that the concentration of isoniazid is increased by dolutegravir, as contained in NOVALUTE.

Elderly
There are limited data available on the use of NOVALUTE in patients aged 65 years and over. There is no evidence that elderly patients require a different 
dose than younger adult patients (see section 5.2 – Special Patient Populations).

Renal impairment
No dosage adjustment is required in patients with mild, moderate or severe (CrCl < 30 ml/min, not on dialysis) renal impairment. No data are available in 
subjects receiving dialysis, although differences in pharmacokinetics are not expected in this population.
Treatment with NOVALUTE resulted in an early small increase of mean serum creatinine levels by 10 - 14 % which remained stable over time and is not 
considered clinically relevant (see section 4.8 – Description of selected adverse reactions).

Hepatic impairment
No dosage adjustment is required in patients with mild hepatic impairment (Child-Pugh grade A or B). NOVALUTE is contraindicated in patients with 
moderate or severe hepatic impairment (see section 4.3).

Paediatric Population
The safety and efficacy of NOVALUTE in children under the age of 18 years has not been established.

Method of administration
Oral use.
NOVALUTE can be taken with or without food.
In the presence of integrase class resistance, NOVALUTE should preferably be taken with food to enhance exposure (particularly in patients with Q148 
mutations) (see section 5.2 - Absorption)

4.3 Contraindications
NOVALUTE is contraindicated in: 
•	 patients	with	known	hypersensitivity	to	dolutegravir	or	to	any	of	the	excipients
•	 combination	with	dofetilide	and	pilsicainide	(see	section	4.5)
•	 patients	with	moderate	and	severe	hepatic	impairment	(see	section	4.4)
•	 women	planning	to	become	pregnant,	are	pregnant	or	breastfeeding	their	babies
•	 women	of	childbearing	age	not	on	effective	contraception.

Metformin is contraindicated in patients taking NOVALUTE.

4.4 Special warnings and precautions for use

Integrase class resistance of particular concern:
The decision to use NOVALUTE in the presence of integrase class resistance should take into account that the activity of dolutegravir is considerably 
compromised	for	viral	strains	harbouring	Q148+≥2	secondary	mutations	from	G140A/C/S,	E138A/K/T,	L74I.	To	what	extent	dolutegravir	provides	added	
efficacy in the presence of such integrase class resistance is uncertain.

Hypersensitivity reactions:
Hypersensitivity reactions have been reported with NOVALUTE and were characterised by rash, constitutional findings and sometimes, organ dysfunction, 
including liver injury. NOVALUTE and other suspect medicinal products should be discontinued immediately if signs or symptoms of hypersensitivity 
reactions develop (including, but not limited to, severe rash or rash accompanied by raised liver enzymes, fever, general malaise, fatigue, muscle or joint 
aches, blisters, oral lesions, conjunctivitis, facial oedema, eosinophilia and angioedema). Clinical status including liver aminotransferases and bilirubin 
should be monitored and appropriate therapy initiated. Delay in stopping treatment with NOVALUTE or other suspect active substances after the onset of 
hypersensitivity may result in a life-threatening reaction.

Lipodystrophy and metabolic abnormalities:
Combination antiretroviral therapy has been associated with the redistribution/accumulation of body fat, including central obesity, dorso-cervical fat 
enlargement (buffalo hump), peripheral wasting, facial wasting, breast enlargement and elevated serum lipid and glucose levels in HIV patients. 
Clinical examination should include evaluation for physical signs of fat redistribution. Patients with evidence of lipodystrophy should have a thorough 
cardiovascular risk assessment.

Immune Reconstitution Inflammatory Syndrome:
In HIV-infected patients with severe immune deficiency at the time of initiation of antiretroviral therapy (ART), an inflammatory reaction to asymptomatic or 
residual opportunistic infections may arise and cause serious clinical conditions, or aggravation of symptoms.
Typically, such reactions have been observed within the first few weeks or months of initiation of ART. Relevant examples are tuberculosis, cytomegalovirus 
retinitis, generalised and/or focal atypical mycobacterial infections and Pneumocystis jiroveci (P. carinii) pneumonia. Any inflammatory symptoms must be 
evaluated without delay and treatment initiated when necessary. 
Auto-immune	disorders	(such	as	Graves’	disease,	polymyositis	and	Guillain-Barre	syndrome)	have	also	been	reported	to	occur	in	the	setting	of	immune	
reconstitution, however, the time to onset is more variable and can occur many months after initiation of treatment and sometimes can be an atypical 
presentation.
Liver chemistry elevations consistent with immune reconstitution syndrome were observed in some hepatitis B and/or C co-infected patients at the start 
of NOVALUTE therapy. Monitoring of liver chemistries is recommended in patients with hepatitis B and/or C co-infection. Particular diligence should be 
applied in initiating or maintaining effective hepatitis B therapy (referring to treatment guidelines) when starting dolutegravir-based therapy in hepatitis B 
co-infected patients (see section 4.8 – Description of selected adverse reactions). 

Osteonecrosis:
Although the aetiology is considered to be multifactorial (including corticosteroid use, bisphosphonates, alcohol consumption, severe immunosuppression, 
higher body mass index), cases of osteonecrosis have been reported, particularly in patients with advanced HIV-disease and/or long-term exposure to 
combination antiretroviral therapy (cART). Patients should be advised to seek medical advice if they experience joint aches and pain, joint stiffness or 
difficulty in movement.

Opportunistic infections:
Patients receiving NOVALUTE should be advised that NOVALUTE or any other antiretroviral therapy does not cure HIV infection and that they may 
continue to develop opportunistic infections and other complications of HIV infection. Therefore, patients should remain under close clinical observation by 
healthcare professionals experienced in the treatment of these associated HIV diseases. Regular monitoring of viral load and CD4 count needs to be done.

The risk of HIV transmission to others:
Patients should be advised that current antiretroviral therapy, including NOVALUTE, does not prevent the risk of transmission of HIV to others through 
sexual contact or blood contamination. Appropriate precautions should continue to be employed.

Hepatic impairment:
The unbound fraction of NOVALUTE in the blood is doubled in patients with moderate hepatic impairment. NOVALUTE is contraindicated in patients with 
moderate or severe hepatic impairment (see section 4.3).

Interactions:
Caution should be given to co-administering medications (prescription and non-prescription) that may change the exposure of NOVALUTE or medications 
that may have their exposure changed by NOVALUTE (see section 4.3 and section 4.5).
The co-administration of NOVALUTE with etravirine (ETR) is not recommended unless the patient is also receiving concomitant atazanavir + ritonavir (ATV 
+ RTV), lopinavir + ritonavir (LPV + RTV) or darunavir + ritonavir (DRV + RTV) (see section 4.5).
The recommended dose of NOVALUTE is 50 mg twice daily when co-administered with efavirenz, nevirapine, tipranavir/ritonavir, or rifampicin (see section 
4.5). 
NOVALUTE should not be co-administered with polyvalent cation-containing antacids. NOVALUTE is recommended to be administered 2 hours before or 
6 hours after these medicines (see section 4.5). 
Metformin concentrations may be increased by NOVALUTE. Metformin is contra-indicated in patients taking NOVALUTE (see section 4.3).

Co-infection with Hepatitis B or C:
In Phase III studies, patients with hepatitis B and/or C co-infection were permitted to enrol provided that baseline liver chemistry tests did not exceed 5 
times the upper limit of normal (ULN). Overall, the safety profile in patients co-infected with hepatitis B and/or C was similar to that observed in patients 
without hepatitis B or C co-infection, although the rates of AST and ALT abnormalities were higher in the subgroup with hepatitis B and/or C co-infection 
for all treatment groups. Liver chemistry elevations consistent with immune reconstitution syndrome were observed in some subjects with hepatitis B and/
or C co-infection at the start of NOVALUTE therapy, particularly in those whose anti-hepatitis B therapy was withdrawn. 

NOVALUTE	contains	less	than	1	mmol	sodium	(23	mg)	per	dosage	unit,	that	is	to	say	essentially	‘sodium-free’.

4.5 Interaction with other medicines and other forms of interaction

Effect of NOVALUTE on the Pharmacokinetics of other medicines:
In vitro,	NOVALUTE	demonstrated	no	direct,	or	weak	inhibition	(IC50	>	50	μM)	of	the	enzymes	cytochrome	P450	(CYP)1A2,	CYP2A6,	CYP2B6,	CYP2C8,	
CYP2C9,	CYP2C19,	CYP2D6,	CYP3A,	uridine	diphosphate	glucuronosyl	transferase	(UGT)1A1	or	UGT2B7,	or	the	transporters	Pgp,	BCRP,	OATP1B1,	
OATP1B3, OCT1 or MRP2. In vitro,	dolutegravir	did	not	induce	CYP1A2,	CYP2B6	or	CYP3A4.	In vivo, dolutegravir did not have an effect on midazolam, 
a	CYP3A4	probe.	Based	on	these	data,	NOVALUTE	is	not	expected	to	affect	the	pharmacokinetics	of	medicines	that	are	substrates	of	these	enzymes	
or transporters (e.g. reverse transcriptase and protease inhibitors, opioid analgesics, antidepressants, statins, azole antifungals (such as fluconazole, 
itraconazole, clotrimazole), proton pump inhibitors (such as esomeprazole, lansoprazole, omeprazole), anti-erectile dysfunction medicines (such as 
sildenafil, tadalafil, vardenafil), aciclovir, valaciclovir, sitagliptin, adefovir). 

No clinically relevant effect has been reported with NOVALUTE on the pharmacokinetics of the following: tenofovir, methadone, efavirenz, lopinavir, 
atazanavir, darunavir, etravirine, fosamprenavir, rilpivirine. telaprevir and oral contraceptives containing norgestimate and ethinyl estradiol.

In vitro, NOVALUTE inhibited the renal organic cation transporter 2 (OCT2) and multidrug and toxin extrusion transporter (MATE) 1. In vivo, a 10 – 14 % 
decrease of creatinine clearance (secretory fraction is dependent on OCT2 and MATE-1 transport) was observed in patients. In vivo, dolutegravir may 
increase plasma concentrations of medicines in which excretion is dependent upon OCT2 or MATE-1 (e.g. dofetilide, metformin) (see Table 1 and section 
4.3).
In vitro, NOVALUTE inhibited the renal uptake transporters, organic anion transporters (OAT1) and OAT3. Based on the lack of effect on the in vivo 
pharmacokinetics of the OAT substrate tenofovir, in vivo inhibition of OAT1 is unlikely. Inhibition of OAT3 has not been studied in vivo. NOVALUTE may 
increase plasma concentrations of medicines in which excretion is dependent upon OAT3.

Effect of other medicines on the pharmacokinetics of NOVALUTE:
All factors that decrease dolutegravir exposure should be avoided in the presence of integrase class resistance.
NOVALUTE	 is	eliminated	mainly	 through	metabolism	by	UGT1A1.	NOVALUTE	 is	also	a	substrate	of	UGT1A3,	UGT1A9,	CYP3A4,	Pgp,	and	BCRP;	
therefore, medicines that induce those enzymes may decrease NOVALUTE plasma concentration and reduce the therapeutic effect of NOVALUTE. 
Co-administration	of	NOVALUTE	and	other	medicines	that	inhibit	UGT1A1,	UGT1A3,	UGT1A9,	CYP3A4,	and/or	Pgp	may	increase	NOVALUTE	plasma	
concentration (see Table 1).

Efavirenz, nevirapine, rifampicin and tipranavir in combination with ritonavir each reduced the plasma concentrations of NOVALUTE significantly and 
require NOVALUTE dose adjustment to 50 mg twice daily. Etravirine also reduced plasma concentrations, but the effect of etravirine was mitigated by 
co-administration	of	 the	CYP3A4	 inhibitors	 lopinavir/ritonavir,	darunavir/ritonavir	and	 is	expected	 to	be	mitigated	by	atazanavir/ritonavir.	Therefore,	no	
NOVALUTE dose adjustment is necessary when co-administered with etravirine and either Lopinavir/ritonavir, darunavir/ritonavir, or atazanavir/ritonavir. 
Another inducer, fosamprenavir in combination with ritonavir decreased plasma concentrations of NOVALUTE but does not require a dosage adjustment 
of NOVALUTE. Caution is warranted and clinical monitoring is recommended when these combinations are given in INI-resistant patients (see Table 1: 
Medicine	Interactions	-	HIV-1	Antiviral	Medicines).	The	UGT1A1	inhibitor,	atazanavir,	was	not	shown	to	increase	the	plasma	concentrations	of	NOVALUTE	
significantly. Tenofovir, ritonavir, lopinavir/ritonavir, darunavir/ritonavir, rilpivirine, bocepravir, telaprevir, prednisone, rifabutin, and omeprazole had no or 
a minimal effect on dolutegravir pharmacokinetics, therefore no NOVALUTE dose adjustment is required when co-administered with these medicines.

The absorption of NOVALUTE is reduced by certain anti-acid medicines (see Table 1).

Established and theoretical interactions with selected antiretrovirals and non-antiretroviral medicines are listed in Table 1.

Table 1: Interaction table
Interactions	between	NOVALUTE	and	co-administered	medicinal	products	are	listed	in	Table	1	(increase	is	indicated	as	↑,	decrease	as	↓,	no change as 
↔,	area	under	the	concentration	versus	time	curve	as	AUC,	maximum	observed	concentration	as	Cmax,	concentration	at	end	of	dosing	interval	as	Cτ).

Concomitant Medicine Class: 
Medicine Name

Effect on Concentration of NOVALUTE or 
Concomitant Medicine

Clinical Comment

HIV-1 Antiviral Medicines

Non-nucleoside Reverse Transcriptase Inhibitors:

Etravirine (ETR) without boosted 
protease inhibitors

C
max ↓	52	%

Cτ	↓	88	%	
ETR	↔

Etravirine without boosted protease inhibitors decreased 
dolutegravir plasma concentration, which may result 
in loss of virologic response and possible resistance 
to dolutegravir. NOVALUTE should not be used with 
etravirine without co-administration of atazanavir/ritonavir, 
darunavir/ritonavir or lopinavir/ritonavir (see further below 
in table).

Lopinavir/ritonavir + etravirine Dolutegravir	↔
AUC	↑	11%
Cmax	↑	7%
Cτ	↑	28%
LPV	↔
RTV	↔
ETR	↔

No dose adjustment is necessary

Darunavir/ritonavir + etravirine Dolutegravir	↓
AUC	↓	25%
Cmax	↓	12%
C	↓	36%
DRV	↔
RTV	↔

No dose adjustment is necessary

Efavirenz (EFV) Dolutegravir	↓
AUC	↓	57	%
C

max	 ↓	 39	 %	 Cτ	 ↓	 75	 %	 EFV	 ↔	 (historical	
controls)
(induction	of	UGT1A1	and	CYP3A	enzymes)

Efavirenz decreased dolutegravir plasma concentrations. 
The recommended dose of NOVALUTE is 50 mg twice 
daily when co-administered with efavirenz. Alternative 
combinations that do not include efavirenz should be used 
where possible in INI-resistant patients.

Nevirapine Dolutegravir	↓
(Not studied, a similar reduction in exposure 
as observed with efavirenz is expected, due to 
induction)

The recommended dose of NOVALUTE is 50 mg twice 
daily when co-administered with nevirapine. Alternative 
combinations that do not include nevirapine should be 
used where possible in INI-resistant patients.

Rilpivirine Dolutegravir	↔
AUC	↑	12	%
Cmax	↑	13	%
Cτ	↑	22	%
Rilpivirine	↔

No dose adjustment is necessary.

Nucleoside Reverse Transcriptase Inhibitors:

Tenofovir (TDV) Dolutegravir	↔
AUC	↑	1	%
Cmax ↓	3	%
Cτ	↓	8	%	
TDV	↔

Tenofovir did not change dolutegravir plasma concentration 
to a clinically relevant extent. No dose adjustment is 
necessary.

Concomitant Medicine Class: 
Medicine Name

Effect on Concentration of NOVALUTE or 
Concomitant Medicine

Clinical Comment

Protease Inhibitors:

Atazanavir (ATV) Dolutegravir	↑
AUC	↑	91	%
Cmax ↑	49	%	
Cτ	↑	180	%	
ATV	↔	(historical	controls)
(inhibition	of	UGT1A1	and	CYP3A	enzymes)

Atazanavir increased dolutegravir plasma concentration. 
No dose adjustment is necessary.
NOVALUTE should not be dosed higher than 50 mg twice 
daily in combination with atazanavir due to lack of data.

Atazanavir/ritonavir (ATV + RTV) Dolutegravir	↑
AUC	↑	62	%
Cmax	↑	33	%	Cτ	↑	121	%	
ATV	↔
RTV	↔
(inhibition	of	UGT1A1	and	CYP3A	enzymes)

Atazanavir/ritonavir increased dolutegravir plasma 
concentration. No dose adjustment is necessary. 
NOVALUTE should not be dosed higher than 50 mg twice 
daily in combination with atazanavir due to lack of data.

Tipranavir/ritonavir (TPV + RTV) Dolutegravir	↓
AUC	↓	59	%
Cmax ↓	47	%	Cτ	↓	76	%	
TPV	↔	
RTV	↔
(induction	of	UGT1A1	and	CYP3A	enzymes)

Tipranavir/ritonavir decreases dolutegravir concentrations. 
The recommended dose of NOVALUTE is 50 mg twice 
daily when co-administered with tipranavir/ritonavir. 
Alternative combinations that do not include tipranavir/
ritonavir should be used where possible in INI resistant 
patients.

Fosamprenavir/ritonavir (FPV + RTV) Dolutegravir	↓
AUC	↓	35	%
Cmax ↓	24	%	Cτ	↓	49	%
FPV	↔
RTV	↔
(induction	of	UGT1A1	and	CYP3A	enzymes)

Fosamprenavir/ritonavir decreases dolutegravir 
concentrations, but based on limited data, did not result 
in decreased efficacy in Phase III studies. No dose 
adjustment is necessary in INI-naïve patients. Alternative 
combinations that do not include fosamprenavir/ritonavir 
should be used where possible in INI resistant patients.

Nelfinavir Dolutegravir	↔ This interaction has not been studied. Although an inhibitor 
of	 CYP3A4,	 based	 on	 data	 from	 other	 inhibitors,	 an	
increase is not expected. No dose adjustment is necessary.

Lopinavir/ritonavir
(LPV + RTV)

DTG	↔
AUC	↔
Cmax ↔
Cτ	↔
LPV	↔
RTV	↔

Lopinavir/ritonavir did not change dolutegravir plasma 
concentration to a clinically relevant extent. No dose 
adjustment is necessary.

Darunavir/ritonavir (DRV/RTV) Dolutegravir	↓
AUC	↓	32	%
Cmax ↓	11	%	Cτ	↓	38	%	
DRV	↔
RTV	↔
(induction	of	UGT1A1	and	CYP3A	enzymes)

Darunavir/ritonavir did not change dolutegravir plasma 
concentration to a clinically relevant extent. No dose 
adjustment is necessary.

Other antiviral medicines

Boceprevir Dolutegravir	↔
AUC	↑	7%
Cmax ↑	5%
Cτ	↑	8%
Boceprevir	↔
(historical controls)

No dose adjustment is necessary.

Daclatasvir Dolutegravir	↔
AUC	↑	33%
Cmax ↑	29%
Cτ	↑	45%
Daclatasvir	↔

Daclatasvir did not change dolutegravir plasma 
concentration to a clinically relevant extent. NOVALUTE 
did not change daclatasvir plasma concentration. No dose 
adjustment is necessary.

Other Medicines

Antidysrhythmics

Dofetilide Pilsicainide Dofetilide	↑
Pilsicainide	↑

Co-administration of dolutegravir has the potential to 
increase dofetilide or pilsicainide plasma concentration via 
inhibition	 of	OCT2	 transporter;	 co-administration	 has	 not	
been studied. Dofetilide or pilsicainide co-administration 
with NOVALUTE is contra-indicated due to the potential 
life-threatening toxicity caused by high dofetilide or 
pilsicainide concentration (see section 4.3).

Anticonvulsants

Carbamazepine Dolutegravir	↓
AUC	↓	49	%
Cmax ↓	33	%
Cτ	↓	73	%

The recommended adult dose of dolutegravir is 50 mg 
twice daily when co-administered with carbamazepine. 
Alternatives to carbamazepine should be used where 
possible for INI resistant patients.

Oxcarbazepine
Phenytoin 
Phenobarbitone 

Dolutegravir	↓ Co-administration may decrease dolutegravir plasma 
concentration and has not been studied. Co-administration 
with these metabolic inducers should be avoided.

Azole and anti-fungal medicines

Ketoconazole
Fluconazole
Itraconazole
Posaconazole
Voriconazole

Dolutegravir	↔
(Not studied)

No dose adjustment is necessary. Based on data from 
other	 CYP3A4	 inhibitors,	 a	 marked	 increase	 is	 not	
expected.

Herbal products

St.	John’s	wort Dolutegravir	↓ Co-administration may decrease dolutegravir plasma 
concentration and has not been studied. Co-administration 
with these metabolic inducers should be avoided.

Antacids and supplements

Antacids containing polyvalent cations 
(e.g. Mg, Al or Ca)

Dolutegravir	↓
AUC	↓	74	%
Cmax	↓	72	%	
C24 ↓	74	%

Co-administration of antacids containing polyvalent 
cations decreased dolutegravir plasma concentration. 
NOVALUTE is recommended to be administered 2 hours 
before or 6 hours after taking antacid products containing 
polyvalent cations.

Calcium supplements Dolutegravir	↓
AUC	↓	39	%
Cmax	↓	37	%	
C24 ↓	39	%

NOVALUTE is recommended to be administered 2 hours 
before or 6 hours after taking products containing calcium, 
or alternatively, administer with food.

Iron supplements Dolutegravir	↓
AUC	↓	54	%
Cmax ↓	57	%	
C24 ↓	56 %
(complex binding to polyvalent ions)

NOVALUTE is recommended to be administered 2 hours 
before or 6 hours after taking products containing iron, or 
alternatively, administer with food.

Multivitamin Dolutegravir	↓
AUC	↓	33	%
Cmax	↓	35	%
C24 ↓	32	%
(complex binding to polyvalent ions)

NOVALUTE is recommended to be administered 2 hours 
before or 6 hours after taking multivitamins.

Corticosteroids

Prednisone Dolutegravir	↔
AUC	↑	11	%
Cmax	↑	6	%
Cτ	↑	17	%

No dose adjustment is necessary.

Antidiabetics

Metformin Metformin	↑ Co-administration of dolutegravir increased metformin 
plasma concentration. Metformin is contraindicated in 
patients taking NOVALUTE (see section 4.3)

Antimycobacterials

Rifampicin Dolutegravir	↓
AUC	↓	54	%
Cmax ↓	43 %  
Cτ	↓	72	%
(induction	of	UGT1A1	and	CYP3A	enzymes)

Rifampicin decreased dolutegravir plasma concentration. 
The recommended dose of NOVALUTE is 50 mg twice 
daily when co-administered with rifampicin. Alternatives to 
rifampicin should be used where possible for INI resistant 
patients.

Rifabutin Dolutegravir	↔
AUC	↓	5	%
Cmax	↑	16	%
Cτ	↓	30	%
(induction	of	UGT1A1	and	CYP3A	enzymes)

No dose adjustment is necessary.

Oral contraceptives

Oral contraceptives (Ethinyl estradiol 
(EE)	and	Norgestromin	(NGMN))

EE	↔
AUC	↑	3	%
Cmax 

↓	1 % 
Cτ	↑	2	%
NGMN	↔	
AUC	↓	2	%
Cmax ↓	11 %
Cτ	↓	7	%

Dolutegravir did not change ethinyl estradiol and 
norgestromin plasma concentrations to a clinically relevant 
extent. No dose adjustment of oral contraceptives is 
necessary when co-administered with NOVALUTE.

Analgesics

Methadone Dolutegravir	↔	
Methadone	↔
AUC	↓	2	%
Cmax ↔	0 %
Cτ	↓	1	%

Dolutegravir did not change methadone plasma 
concentrations to a clinically relevant extent. No dose 
adjustment of methadone or NOVALUTE are necessary 
when co-administered.

4.6  Fertility, pregnancy and lactation
NOVALUTE is contraindicated in women planning to become pregnant, are pregnant or breastfeeding their babies, as well as in women of childbearing 
age not on effective contraception (see section 4.3).

Women of childbearing potential
Women of childbearing potential (WOCBP) should undergo pregnancy testing before initiation of NOVALUTE. WOCBP who are taking NOVALUTE should 
use effective contraception throughout treatment. 

Pregnancy
There is evidence of an increased incidence of neural tube defects with the use of dolutegravir in the pre/peri conception period and early pregnancy. 
Due to the difficulty to exactly determine the time of conception and calculate the time of closure of the neural tube, dolutegravir or dolutegravir containing 
preparations must not be used in the first trimester of pregnancy. Available information regarding dolutegravir use in the second and third trimester of 
pregnancy is indeterminate.

Treatment with NOVALUTE should not be started without a medically and/or laboratory supervised negative pregnancy test (blood and urine) and repeated 
at frequent intervals during treatment to exclude pregnancy.

Late onset neurological disorders relating to mitochondrial dysfunction have been observed in children who have been exposed in utero and/or postnatally 
to nucleoside analogues as contained in NOVALUTE. Therefore, NOVALUTE should not be used in any trimester of pregnancy unless no safer alternative 
option is available, has failed, is not tolerated, or is contraindicated.

Breastfeeding
HIV infected women should not breastfeed their infants in order to avoid transmission of HIV. It is expected that NOVALUTE will be secreted into human 
milk.
Women on treatment with dolutegravir (NOVALUTE) should not breastfeed their babies.

Fertility
There are no data on the effects of dolutegravir on human male or female fertility. Animal studies indicate no effects of dolutegravir on male or female 
fertility (see section 5.3).

4.7 Effects on ability to drive and use machines
Patients should be informed that dizziness has been reported during treatment with NOVALUTE. The clinical status of the patient and the adverse event 
profile	of	NOVALUTE	should	be	borne	in	mind	when	considering	the	patient’s	ability	to	drive	or	operate	machinery.

4.8 Undesirable effects
Summary of the safety profile
The most severe adverse reaction, seen in an individual patient, was a hypersensitivity reaction that included rash and severe liver effects (see section 4.4). 
The most commonly seen treatment emergent adverse reactions were nausea (13 %), diarrhoea (18 %) and headache (13 %).

Table 2: Tabulated summary of adverse reactions

Immune system disorders Less frequent Hypersensitivity (see section 4.4),
Immune Reconstitution Syndrome (see section 4.4)**

Psychiatric disorders Frequent Insomnia, abnormal dreams, depression, anxiety

Less frequent Suicidal ideation*, suicide attempt* 
*particularly in patients with a pre-existing history of depression or psychiatric illness.

Nervous system disorders Frequent Headache, dizziness

Gastrointestinal disorders Frequent Nausea, diarrhoea, vomiting, flatulence, upper abdominal pain, abdominal pain, 
abdominal discomfort

Hepato-biliary disorders Less frequent Hepatitis, acute hepatic failure

Skin and subcutaneous tissue 
disorders

Frequent Rash, pruritus

Musculoskeletal and connective 
tissue disorder

Less frequent Arthralgia, myalgia

General disorders and 
administration site conditions

Frequent Fatigue

Investigations Frequent Alanine aminotransferase (ALT) and/or Aspartate aminotransferase elevations, creatine 
phosphokinase	(CPK)	elevations

** see below under Description of selected adverse reactions

The safety profile was similar across the treatment naïve, treatment experienced (and integrase naïve) and integrase resistant patient populations. 

Description of selected adverse reactions
Changes in laboratory biochemistries
Increases in serum creatinine occurred within the first week of treatment with NOVALUTE and remained stable through 48 weeks. A mean change from 
baseline	 of	 9,96	μmol/L	was	 observed	after	 48	weeks	 of	 treatment.	Creatinine	 increases	were	 comparable	 by	 various	 background	 regimens.	These	
changes are not considered to be clinically relevant since they do not reflect a change in glomerular filtration rate (see section 5.1).
Small increases in total bilirubin (without clinical jaundice) were observed on NOVALUTE and raltegravir (but not efavirenz) arms in the programme. These 
changes are not considered clinically relevant as they likely reflect competition between NOVALUTE and unconjugated bilirubin for a common clearance 
pathway	(UGT1A1)	(see	section	5.2	–	Biotransformation).	
Asymptomatic	creatine	phosphokinase	(CPK)	elevations	mainly	in	association	with	exercise	have	also	been	reported	with	NOVALUTE	therapy.	

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of NOVALUTE is important. It allows continued monitoring of the benefit/risk balance of 
NOVALUTE. Healthcare providers are asked to report any suspected adverse reactions to SAHPRA via the “6.04 Adverse Drug Reactions Reporting 
Form”,	found	online	under	SAHPRA’s	publications:	
https://www.sahpra.org.za/Publications/Index/8 

4.9 Overdose
There is currently limited experience with overdosage in dolutegravir contained in NOVALUTE.
Limited experience of single higher doses (up to 250 mg in healthy subjects) revealed no specific symptoms or signs, apart from those listed as adverse 
reactions.
Management should be as clinically indicated or as recommended by the national poisons centre, where available.
There is no specific treatment for an overdose of NOVALUTE. If overdose occurs, the patient should be treated supportively with appropriate monitoring as 
necessary. As NOVALUTE is highly bound to plasma proteins, it is unlikely that it will be significantly removed by dialysis.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties
A 20.2.8 Antiviral agents
Pharmacotherapeutic group: Antivirals for systemic use, other antivirals, ATC code: J05AX12

Mechanism of action
Dolutegravir inhibits HIV integrase by binding to the integrase active site and blocking the strand transfer step of retroviral Deoxyribonucleic acid (DNA) 
integration which is essential for the HIV replication cycle. 

Pharmacodynamic effects
In vitro,	dolutegravir	dissociates	slowly	from	the	active	site	of	the	wild	type	integrase-DNA	complex	(t½	71	hours).

Resistance
Resistance in vitro:
Isolation from wild type HIV-1: Viruses highly resistant to dolutegravir were not observed during HIV-1 passage. During wild type HIV-1 passage in the 
presence	of	dolutegravir	integrase	substitutions	observed	were	S153Y	and	S153F	with	FCs	≤	4,1	for	strain	IIIB,	or	E92Q	with	FC	=	3,1	and	G193E	with	
FC	=	3,2	for	strain	NL432.	Additional	passage	of	wild	type	subtype	B,	C,	and	A/G	viruses	in	the	presence	of	dolutegravir	selected	for	R263K,	G118R,	and	
S153T.

Anti-HIV Activity Against Resistant Strains: Reverse Transcriptase Inhibitor- and Protease Inhibitor-Resistant Strains: Dolutegravir demonstrated equivalent 
potency against 2 non-nucleoside (NN)-RTI-resistant, 3 nucleoside (N)-RTI-resistant and 2 PI-resistant HIV-1 mutant clones (1 triple and 1 sextuple) 
compared to the wild type strain.

Integrase Inhibitor-Resistant HIV-1 Strains:	Dolutegravir	showed	anti-HIV	activity	(susceptibility)	with	FC	<	5	against	27	of	28	integrase	inhibitor-resistant	
mutant	viruses	with	single	substitutions	including	T66A/I/K,	E92Q/V,	Y143C/H/R,	Q148H/K/R,	and	N155H.

Integrase Inhibitor-Resistant HIV-2 Strains: Site directed mutant HIV-2 viruses were constructed based on subjects infected with HIV-2 and treated with 
raltegravir who showed virologic failure. Overall the HIV-2 FCs observed were similar to HIV-1 FCs observed for similar pathway mutations.

Clinical Isolates from Raltegravir Treatment Virologic Failure Subjects: Seven hundred and five raltegravir resistant clinical isolates were analysed for 
susceptibility	to	dolutegravir	using	the	Monogram	Biosciences	PhenoSense	assay.	Dolutegravir	has	a	<	10	FC	against	93,9	%	of	the	705	clinical	isolates.

Resistance in vivo: integrase inhibitor naïve patients:
No integrase inhibitor (INI) resistant mutations or treatment-emergent resistance to the NRTI backbone therapy were isolated with dolutegravir 50 mg 
once daily in treatment-naïve studies. In a study for treatment-experienced (and integrase-naïve) patients, treatment-emergent integrase resistance was 
reported	in	2	of	9	subjects	with	virologic	failure.	In	both	cases,	a	unique	R263K	integrase	substitution	was	observed,	with	a	maximum	FC	of	1,93.

Resistance in vivo: integrase inhibitor resistant patients:
Reports from a study examining dolutegravir (plus optimised background therapy) in subjects with pre-existing INI resistance showed that twenty-six 
subjects (26/114) experienced protocol defined virologic failure through to Week 24. Of these, 25 had paired baseline and PDVF resistance data for 
analysis	and	52	%	had	treatment-emergent	mutations.	Treatment-emergent	mutations	or	mixtures	of	mutations	observed	were	E92Q,	T97A,	E138K/A,	
G140S,	Y143H,	S147G,	Q148H/K/R,	and	N155H.	Eleven	of	the	13	subjects	with	virus	exhibiting	treatment-emergent	mutations	harboured	Q148	pathway	
virus present at baseline or historically.

Effects on Renal Function
In	a	study	evaluating	the	effect	of	dolutegravir	on	serum	creatinine	clearance	(CrCl),	glomerular	filtration	rate	(GFR)	using	iohexol	as	the	probe	and	effective	
renal plasma flow (ERPF) using para-aminohippurate (PAH) as the probe, a small decrease of 10 - 14 % in mean serum creatinine clearance (CrCI) was 
reported	with	dolutegravir	within	 the	 first	week	of	 treatment.	No	significant	effect	on	glomerular	 filtration	rate	(GFR)	or	 the	effective	renal	plasma	flow	
(ERPF) was reported. It was suggested that the increases in creatinine observed are due to the non-pathologic inhibition of the organic cation transporter 
2 (OCT2) in the proximal renal tubules, which mediates the tubular secretion of creatinine.

5.2  Pharmacokinetic properties
Dolutegravir	pharmacokinetics	are	similar	between	healthy	and	HIV-infected	subjects.	The	PK	variability	of	dolutegravir	is	between	low	to	moderate.	In	
healthy subjects, between-subject CVb % for AUC and Cmax ranged from ~20 to 40 % and Cτ	from	30	to	65	%.	The	between-subject	PK	variability	of	
dolutegravir was higher in HIV-infected subjects than healthy subjects. Within-subject variability (CVw %) is lower than between-subject variability.

Absorption:
Dolutegravir is rapidly absorbed following oral administration, with median Tmax at 2 to 3 hours post dose for the tablet formulation. Following oral 
administration of the tablet formulation, dolutegravir exhibited non-linear pharmacokinetics with less than dose-proportional increases in plasma exposure 
from	2	to	100	mg;	however,	increase	in	dolutegravir	exposure	appears	dose	proportional	from	25	mg	to	50	mg.

Food increased the extent and slowed the rate of absorption of dolutegravir. Bioavailability of dolutegravir depends on meal content: low, moderate and 
high	fat	meals	increased	dolutegravir	AUC(0-∞)	by	33	%,	41	%,	and	66	%,	increased	Cmax	by	46	%,	52	%	and	67	%,	prolonged	Tmax to 3, 4, and 5 hours from 
2 hours under fasted conditions, respectively. These increases may be clinically relevant in the presence of certain integrase class resistance. Therefore, 
NOVALUTE is recommended to be taken with food by patients infected with HIV with integrase class resistance (see section 4.2).
The absolute bioavailability of dolutegravir has not been established.

Distribution:
Dolutegravir	is	highly	bound	(>	99	%)	to	human	plasma	proteins	based	on	in vitro data.	The	apparent	volume	of	distribution	(Vd/F)	is	17	L	to	20	L	in	HIV-
infected patients, based on a population pharmacokinetic analysis. Binding of dolutegravir to plasma proteins is independent of concentration. Total blood 
and plasma medicine-related radioactivity concentration ratio averaged between 0,441 to 0,535 indicating minimal association of radioactivity with blood 
cellular components. Free fraction of dolutegravir in plasma is estimated at approximately 0,2 to 1,1 % in healthy subjects, approximately 0,4 to 0,5 % in 
subjects with moderate hepatic impairment and 0,8 to 1,0 % in subjects with severe renal impairment and 0,5 % in HIV-1 infected patients. 
The unbound fraction of dolutegravir in plasma is increased at low levels of serum albumin (<35 g/L) as seen in subjects with moderate hepatic impairment.

Dolutegravir is present in cerebrospinal fluid (CSF). In treatment-naïve subjects on a stable dolutegravir plus abacavir/lamivudine regimen, dolutegravir 
concentration	in	CSF	was	reported	to	have	an	average	of	18	ng/ml	(comparable	to	unbound	plasma	concentration,	and	above	the	IC50);	CSF:	plasma	
concentration ratio of dolutegravir ranged from 0,11 to 0,66 %. Dolutegravir concentrations in CSF exceeded the IC50, supporting the median reduction 
from baseline in CSF HIV-1 RNA of 2,1 log after 2 weeks of therapy (see section 5.1).

Dolutegravir is present in the female and male genital tract. AUC in cervicovaginal fluid, cervical tissue and vaginal tissue were 6 – 10 % of those in 
corresponding	plasma	at	steady	state.	AUC	in	semen	was	7	%	and	17	%	in	rectal	tissue	of	those	in	corresponding	plasma	at	steady	state.

Biotransformation:
Dolutegravir	is	primarily	metabolised	via	UGT1A1	with	a	minor	CYP3A	component.	Dolutegravir	is	the	predominant	circulating	compound	in	plasma;	renal	
elimination of unchanged medicine is low (< 1 % of the dose). Fifty-three percent of total oral dose is excreted unchanged in the faeces. It is unknown 
if all or part of this is due to unabsorbed medicine or biliary excretion of the glucuronidate conjugate, which can be further degraded to form the parent 
compound	in	the	gut	lumen.	Thirty-two	percent	of	the	total	oral	dose	is	excreted	in	the	urine,	represented	by	ether	glucuronide	of	dolutegravir	(18,9	%	of	
total dose), N-dealkylation metabolite (3,6 % of total dose) and a metabolite formed by oxidation at the benzylic carbon (3,0 % of total dose).

Elimination:
Dolutegravir has a terminal half-life of ~14 hours. 
The apparent oral clearance (CL/F) is approximately 1 L/hr in HIV-infected patients based on a population pharmacokinetic analysis.

Special patient populations:

Adolescents:
The pharmacokinetics of dolutegravir 50 mg once daily dosage in antiretroviral treatment-experienced HIV-1 infected adolescents (12 to < 18 years of age) 
is comparable to that observed in adults who received dolutegravir 50 mg once daily.
However, due to lack of clinical data, dolutegravir, contained in NOVALUTE, is not recommended for use in patients under 18 years of age (see section 4.2).

Table 3: Adolescent pharmacokinetic parameters

Age/weight Dolutegravir Dose Dolutegravir Pharmacokinetic Parameter Estimates
Geometric	Mean	(CV	%)

AUC(0-24)
μg.hr/ml

Cmax
μg/ml

C24
μg/ml

12 to <18 years
≥	40	kg	a

50 mg once daily a 46 (43) 3,49	(38) 0,90	(59)

a	 One	subject	weighing	37	kg	received	35	mg	once	daily.

Elderly:
Population pharmacokinetic analysis of dolutegravir using data in HIV-1 infected adults showed that there was no clinically relevant effect of age on 
dolutegravir exposure. Pharmacokinetic data for dolutegravir in subjects of > 65 years old are limited.

Renal impairment:
Renal clearance of unchanged medicine is a minor pathway of elimination for dolutegravir. In a study of the pharmacokinetics of dolutegravir in subjects 
with severe renal impairment, no clinically important pharmacokinetic differences between subjects with severe renal impairment (CLcr < 30 ml/min) and 
matching	healthy	subjects	were	reported;	AUC,	Cmax, and C24 of dolutegravir were decreased by 40 %, 23 %, and 43 %, respectively, compared with those in 
matched healthy subjects. No dosage adjustment is necessary for patients with renal impairment. Dolutegravir has not been studied in patients on dialysis, 
though differences in exposure are not expected.

Hepatic impairment:
Dolutegravir is primarily metabolised and eliminated by the liver. In subjects with moderate hepatic impairment (Child-Pugh category B), a single 50 mg 
dose exposure of dolutegravir was similar to that observed in healthy adults. No dosage adjustment is necessary for patients with mild hepatic impairment. 
The effect of severe hepatic impairment on the pharmacokinetics of dolutegravir has not been studied.

Polymorphisms in Metabolising Enzymes:
There is no evidence that common polymorphisms in metabolising enzymes alter dolutegravir pharmacokinetics to a clinically meaningful extent. In 
healthy	subjects	with	UGT1A1	(n	=	7)	genotypes	conferring	poor	dolutegravir	metabolism	had	a	32	%	lower	clearance	of	dolutegravir	and	46	%	higher	
AUC	compared	with	subjects	with	genotypes	associated	with	normal	metabolism	via	UGT1A1.	Polymorphisms	in	CYP3A4,	CYP3A5,	and	NR1I2	were	not	
associated with differences in the pharmacokinetics of dolutegravir.

Co-infection with Hepatitis B or C:
Hepatitis C virus co-infection had no clinically relevant effect on the exposure to dolutegravir. There are limited data on subjects with hepatitis B co-infection.

5.3 Preclinical safety data
Dolutegravir was not mutagenic or clastogenic using in vitro tests in bacteria and cultured mammalian cells, and an in vivo rodent micronucleus assay. 
Dolutegravir was not carcinogenic in long term studies in the mouse and rat.
Dolutegravir did not affect male or female fertility in rats at doses up to 1 000 mg/kg/day, the highest dose tested (24 times the 50 mg twice daily human 
clinical exposure based on AUC).
Oral	 administration	 of	 dolutegravir	 to	 pregnant	 rats	 at	 doses	 up	 to	 1	 000	mg/kg	 daily	 from	days	 6	 to	 17	 of	 gestation	 did	 not	 elicit	maternal	 toxicity,	
developmental	toxicity	or	teratogenicity	(27	times	the	50	mg	twice	daily	human	clinical	exposure	based	on	AUC).
Oral administration of dolutegravir to pregnant rabbits at doses up to 1 000 mg/kg daily from days 6 to 18 of gestation did not elicit developmental toxicity or 
teratogenicity (0,40 times the 50 mg twice daily human clinical exposure based on AUC). In rabbits, maternal toxicity (decreased food consumption, scant/
no faeces /urine, suppressed body weight gain) was observed at 1 000 mg/kg (0,40 times the 50 mg twice daily human clinical exposure based on AUC).
In	a	juvenile	toxicity	study	in	rats,	dolutegravir	administration	resulted	in	two	preweaning	deaths	at	75	mg/kg/day.	Over	the	preweaning	treatment	period,	
mean body weight gain was decreased in this group and the decrease persisted throughout the entire study for females during the postweaning period. 
The	systemic	exposure	at	this	dose	(based	on	AUC)	to	dolutegravir	was	~17-20-fold	higher	than	humans	at	the	recommended	paediatric	exposure.	There	
were no new target organs identified in juveniles compared to adults. In the rat pre/post-natal development study, decreased body weight of the developing 
offspring	was	observed	during	lactation	at	a	maternally	toxic	dose	(approximately	27	times	human	exposure	at	the	maximum	recommended	human	dose).
The effect of prolonged daily treatment with high doses of dolutegravir has been evaluated in repeat oral dose toxicity studies in rats (up to 26 weeks) and 
in monkeys (up to 38 weeks). The primary effect of dolutegravir was gastrointestinal intolerance or irritation in rats and monkeys at doses that produce 
systemic exposures approximately 21 and 0,82 times the 50 mg twice daily human clinical exposure based on AUC, respectively. Because gastrointestinal 
(GI)	intolerance	is	considered	to	be	due	to	local	active	substance	administration,	mg/kg	or	mg/m2 metrics are appropriate determinates of safety cover for 
this	toxicity.	GI	intolerance	in	monkeys	occurred	at	15	times	the	human	mg/kg	equivalent	dose	(based	on	a	50	kg	human),	and	5	times	the	human	mg/m2 
equivalent dose for a clinical dose of 50 mg twice daily.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Excipients
Tablet core:
Mannitol
Microcrystalline cellulose
Povidone	(K29/32)
Sodium starch glycolate
Sodium stearyl fumarate
Tablet coating:
Opadry II brown 85F565096 consisting of:
Polyvinyl alcohol-part hydrolysed
Macrogol/polyethylene glycol 3350
Titanium dioxide
Talc
Iron oxide red

6.2 Incompatibilities
Not applicable.

6.3 Shelf life
36 months

6.4 Special precautions for storage
Store at or below 30 °C.

6.5 Nature and contents of container
NOVALUTE tablets are packed in opaque, white round high density polyethylene (HDPE) bottles with white opaque polypropylene child-resistant closure 
with wad having induction seal liner. The HDPE bottle is packed into an outer carton.
Pack size: 30 tablets.

6.6  Special precautions for disposal and other handling
No special requirements.

7. HOLDER OF CERTIFICATE OF REGISTRATION
Novagen Pharma (Pty) Ltd. 
Office 2, 100 Sovereign Drive, Route 21 Corporate Park
Nellmapius Drive, Irene, Pretoria 

8. REGISTRATION NUMBER
51/20.2.8/0695

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
15 June 2020

10. DATE OF REVISION OF THE TEXT
Not applicable.

PATIENT INFORMATION LEAFLET

SCHEDULING STATUS: S4

NOVALUTE 50 mg film-coated tablets
Dolutegravir

NOVALUTE contains 145,4 mg mannitol per tablet

Read all of this leaflet carefully before you start taking NOVALUTE 
•	 Keep	this	leaflet.	You	may	need	to	read	it	again.
•	 If	you	have	further	questions,	please	ask	your	doctor,	pharmacist,	nurse	or	other	healthcare	provider.
•	 NOVALUTE	has	been	prescribed	 for	you	personally	and	you	should	not	share	your	medicine	with	other	people.	 It	may	harm	 them,	even	 if	 their	

symptoms are the same as yours.

What is in this leaflet
1. What NOVALUTE is and what it is used for
2. What you need to know before you take NOVALUTE
3. How to take NOVALUTE
4. Possible side effects
5. How to store NOVALUTE
6. Contents of the pack and other information

1. What NOVALUTE is and what it is used for

•	 NOVALUTE	contains	the	active	ingredient	dolutegravir.	
•	 Dolutegravir	belongs	to	a	group	of	anti-retroviral	medicines	called	integrase	inhibitors	(INIs).
•	 NOVALUTE	is	used	to	treat	HIV	(human	immunodeficiency	virus)	infection	in	adults	aged	18	years	and	older.	
•	 It	is	used	in	combination	with	other	antiretroviral	medicines.

2. What you need to know before you take NOVALUTE 

Do not take NOVALUTE:
•	 if	you	are	hypersensitive	(allergic)	to	dolutegravir	or	any	of	the	other	ingredients	of	NOVALUTE
•	 if	you	are	taking	other	medicines	called	dofetilide	or	pilsicainide	(to	treat	heart	conditions)
•	 if	you	have	moderate	or	severe	liver	disease
•	 if	you	are	taking	a	medicine	called	metformin	(to	treat	diabetes)
•	 if	you	are	planning	to	become	pregnant,	are	pregnant	or	breastfeeding	your	baby
•	 if	you	are	of	childbearing	age	and	not	on	effective	contraception.

Warnings and precautions
Take special care with NOVALUTE
Some people taking medicines for HIV infection such as NOVALUTE develop other conditions, which can be serious. These include:

Allergic/hypersensitivity reactions
You	may	experience:	
•	 swelling,	sometimes	of	the	lips,	tongue	or	throat	(angioedema),	causing	difficulty	in	breathing,
•	 severe rash accompanied by raised liver enzymes,
•	 fever,
•	 general	feeling	of	weakness,	tiredness,
•	 muscle	or	joint	aches,
•	 blisters,	mouth	sores,
•	 pink	eyes,	facial	swelling,	higher	than	normal	level	of	a	certain	type	of	white	blood	cell,
•	 severe	swelling	beneath	the	skin.

Lipodystrophy and metabolic abnormalities
Accumulation of body fat, central obesity, buffalo hump, peripheral and/or facial wasting, breast enlargement and elevation of serum lipid and glucose 
levels. The latter which will be demonstrated by blood tests.

Immune Reconstitution Inflammatory Syndrome
An exaggerated inflammatory reaction to a disease-causing microorganism that sometimes occurs when the immune system begins to recover. 
In some cases of AIDS or immunosuppression, in which the immune system begins to recover, but then responds to a previously acquired opportunistic 
infection with an overwhelming inflammatory response that paradoxically makes the symptoms of infection worse.

Osteonecrosis
You	can	develop	a	condition	called	osteonecrosis.	Symptoms	may	include	joint	aches	and	pain	(especially	 in	the	hip,	knee	or	shoulder),	stiffness	and	
difficulty	moving.	With	this	condition,	parts	of	the	bone	tissue	die	because	of	reduced	blood	supply	to	the	bone.	You	may	be	more	likely	to	get	this	condition:
- if you have been taking combination therapy for a long time
- if you are also taking anti-inflammatory medicines called corticosteroids
- if you drink alcohol
- if your immune system is very weak
- if you are overweight

Serious infections
•	 If	you	are	taking	NOVALUTE	you	should	remember	that	NOVALUTE	or	any	other	antiretroviral	therapy	does	not	cure	HIV	infection.
•	 You	may	continue	to	develop	serious	infections	and	other	complications	of	HIV	infection	because	of	your	weakened	immunity.
•	 You	will	need	to	check	your	CD4	levels	regularly,	if	so	instructed	by	your	doctor.

Protect other people
•	 HIV	 infection	 is	spread	by	sexual	contact	with	someone	who	has	 the	 infection,	or	by	 transfer	of	 infected	blood	(for	example,	by	sharing	 injection	

needles). 
•	 NOVALUTE	will	not	stop	you	passing	HIV	infection	on	to	other	people.	To	protect	other	people	from	becoming	infected	with	HIV:
 - Use a condom when you have oral or penetrative sex.
	 -	 Do	not	risk	blood	transfer	-	for	example,	don’t	share	needles.
HIV	can	still	be	transmitted	despite	taking	NOVALUTE.	NOVALUTE	does	not	cure	HIV	infection;	it	reduces	the	amount	of	virus	in	your	body.

Children and adolescents
NOVALUTE is indicated in adults aged 18 years and older.

Other medicines and NOVALUTE
Always tell your healthcare professional if you are taking any other medicine.
(This includes all complementary or traditional medicines.)

Do not take NOVALUTE with the following medicines:
•	 dofetilide	or	pilsicainide	(used	to	treat	heart	conditions)
•	 metformin,	to	treat	diabetes

Some medicines can affect how NOVALUTE works or make it more likely that you will have side effects. NOVALUTE can also affect how some other 
medicines work.

Tell your doctor if you are taking any of the following medicines as your dose may need to be changed or you may need to have regular tests performed:
•	 etravirine,	efavirenz,	fosamprenavir/ritonavir,	nevirapine	or	tipranavir/ritonavir,	(these	are	all	medicines	used	to	treat	HIV	infection)
•	 phenytoin	and	phenobarbitone,	to	treat	epilepsy
•	 oxcarbamazepine	and	carbamazepine,	to	treat	epilepsy	and	bipolar	disorder
•	 St.	John’s	wort	(Hypericum perforatum), a herbal remedy used for depression
•	 rifampicin,	to	treat	tuberculosis	and	other	bacterial	infections
•	 medicines	called	antacids,	to	treat	indigestion	and	heartburn.	Do	not	take	an	antacid	during	the	2	hours	before	you	take	NOVALUTE,	or	for	at	least	6	

hours after you take it
•	 calcium	and	iron	supplements	or	multivitamins.	Do	not	take	a	calcium	supplement,	iron	supplement	or	multivitamin	during	the	2	hours	before	you	take	

NOVALUTE, or for at least 6 hours after you take it.

Taking NOVALUTE with food and drink
NOVALUTE can be taken with or without food.
Your	doctor	will	be	able	to	tell	you	if	you	have	integrase	class	resistance.	If	you	do,	NOVALUTE	should	preferably	be	taken	with	food.
NOVALUTE should be taken with food if taken concomitantly with calcium or iron supplements.

Pregnancy and breastfeeding
If you are pregnant or breastfeeding, think you may be pregnant or are planning to have a baby, please consult your doctor, pharmacist or other healthcare 
provider for advice before taking NOVALUTE.
Women of childbearing age should use contraception during treatment.
NOVALUTE should not be used during the first trimester of pregnancy.
Safe use during the second and third trimester of pregnancy has not been established.
Women who are HIV-positive must not breastfeed because HIV infection can be passed on to the baby in breast milk.
Mothers on treatment with NOVALUTE should not breastfeed their babies.

Driving and using machinery
NOVALUTE may influence your ability to drive and use machines.
NOVALUTE can make you dizzy and have other side effects that make you less alert.
It	is	not	always	possible	to	predict	to	what	extent	NOVALUTE	may	interfere	with	your	daily	activities.	You	should	ensure	that	you	do	not	engage	in	driving	
or using machinery until you are aware of the measure to which NOVALUTE affects you.

NOVALUTE contains sodium
Each NOVALUTE 50 mg tablet contains 4 mg sodium.

3. HOW TO TAKE NOVALUTE

Do not share medicines prescribed for you with any other person.
Always take NOVALUTE exactly as your doctor has told you. Check with your doctor or pharmacist if you are not sure.

The usual dose of NOVALUTE is one 50 mg tablet, once a day.

For people with HIV infection that are resistant to other medicines similar to NOVALUTE, the usual dose of NOVALUTE is one 50 mg tablet, twice a day.

Your	doctor	will	decide	on	the	correct	dose	of	NOVALUTE	for	you.

Swallow the tablet with some liquid. NOVALUTE can be taken with or without food.

If you have HIV infection that is resistant to other medicines similar to NOVALUTE, the NOVALUTE dose should be taken with food.

Certain medicines, such as antacids, calcium supplements, iron supplements or multivitamins can stop NOVALUTE being absorbed into your body and 
make it less effective. Do not take these medicines during the 2 hours before you take NOVALUTE, or for at least 6 hours after you take it. See also ‘Other 
medicines	and	NOVALUTE’.

Your	doctor	will	tell	you	how	long	your	treatment	with	NOVALUTE	will	last.	Do	not	stop	treatment	unless	your	doctor	advises	you	to.

If you have the impression that the effect of NOVALUTE is too strong or too weak, tell your doctor or pharmacist.

If you take more NOVALUTE than you should
In the event of overdosage, consult your doctor or pharmacist. If neither is available contact the nearest hospital or poison control centre. 
If possible, show them the NOVALUTE pack.

If you forget to take a dose of NOVALUTE
If you miss a dose, take it as soon as you remember. But if your next dose is due within 4 hours, skip the dose you missed and take the next one at the 
usual time.  
Do not take a double dose to make up for forgotten individual doses.

If you stop taking NOVALUTE
Take	NOVALUTE	for	as	long	as	your	doctor	recommends.	Don’t	stop	unless	your	doctor	advises	you	to.

4. Possible side effects

NOVALUTE can have side effects.
Not all side effects reported for NOVALUTE are included in this leaflet. Should your general health worsen or if you experience any untoward effects while 
taking NOVALUTE, please consult your healthcare provider for advice.

If any of the following happens, stop taking NOVALUTE and tell your doctor immediately or go to the casualty department of your nearest 
hospital:
•	 skin	rash	or	itching	
•	 swelling,	sometimes	of	the	face	or	mouth	(angioedema),	causing	difficulty	in	breathing
•	 blisters	or	sores	in	mouth
•	 a	high	temperature	(fever)
•	 lack	of	energy	(fatigue)
•	 muscle	or	joint	aches.

These	are	all	very	serious	side	effects.	If	you	have	them,	you	may	have	had	a	serious	allergic	reaction	to	NOVALUTE.	You	may	need	urgent	medical	
attention or hospitalisation.

Your	doctor	may	decide	to	carry	out	tests	on	your	liver,	kidneys	or	blood	and	may	tell	you	to	stop	taking	NOVALUTE.

Tell your doctor if you notice any of the following:
Frequent side effects
•	 difficulty	in	sleeping	(insomnia)
•	 abnormal	dreams
•	 depression
•	 feeling	anxious
•	 headache
•	 dizziness
•	 diarrhoea
•	 feeling	sick	(nausea)
•	 being	sick	(vomiting)
•	 wind	(flatulence).
•	 stomach	pain	(upper abdominal pain)
•	 stomach	(abdominal) pain/discomfort.
•	 itching	(pruritis)
•	 rash
•	 lack	of	energy	(fatigue)

Less frequent side effects:
•	 allergic	reaction	(hypersensitivity)
•	 having	suicidal	thoughts	or	suicide	attempt	(particularly	in	patients	with	a	pre-existing	history	of	depression	or	psychiatric	illness)
•	 an	inflammatory	condition	which	may	develop	as	the	immune	system	becomes	stronger	(immune reconstitution syndrome)
•	 inflammation	of	the	liver	(hepatitis)
•	 liver	failure
•	 pain	in	joints
•	 muscle	pain

If you notice any side effects not mentioned in this leaflet, please inform your doctor or pharmacist.

Reporting of side effects
If	 you	get	 side	effects,	 talk	 to	 your	doctor,	 pharmacist	 or	nurse.	You	can	also	 report	 side	effects	 to	SAHPRA	via	 the	 “6.04 Adverse Drug Reaction 
Reporting Form”,	 found	online	under	SAHPRA’s	publications:	https://www.sahpra.org.za/Publications/Index/8.	By	 reporting	side	effects,	you	can	help	
provide more information on the safety of NOVALUTE.

5. How to store NOVALUTE 

Store at or below 30 °C.

Store all medicines out of reach of children.

Do not use after the expiry date stated on the label and carton

Return all unused medicine to your pharmacist.

Do not dispose of unused medicine in drains or sewerage systems (e.g. toilets).

6. Contents of the pack and other information 

What NOVALUTE contains
The active substance is dolutegravir. Each tablet contains dolutegravir sodium equivalent to 50 mg dolutegravir.
The	other	ingredients	are	mannitol,	microcrystalline	cellulose,	povidone	(K29/32),	sodium	starch	glycolate,	sodium	stearyl	fumarate,	polyvinyl	alcohol-part	
hydrolysed, macrogol/polyethylene glycol 3350, titanium dioxide, talc, iron oxide red.

What NOVALUTE looks like and contents of the pack
Reddish	brown	coloured,	round,	biconvex,	film-coated	tablets	debossed	with	‘T	over	50’	on	one	side	and	plain	on	the	other	side.
NOVALUTE tablets are packed in opaque, white round high density polyethylene (HDPE) bottles with white opaque polypropylene child-resistant closure 
with wad having induction seal liner. The HDPE bottle is packed into an outer carton.
Pack size: 30 tablets.

Holder of Certificate of Registration
Novagen Pharma (Pty) Ltd. 
Office 2, 100 Sovereign Drive, Route 21 Corporate Park
Nellmapius Drive, Irene, Pretoria
Tel	no.	012	345	3175		

This leaflet was last revised 
15 June 2020

Registration number
51/20.2.8/0695

Pharmacode	position	may	change	as	per	Supplier’s	m/c	requirement	&	additional	
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1.  NAAM VAN DIE MEDISYNE
NOVALUTE (50 mg, filmbedekte tablet)

2.  KWALITATIEWE EN KWANTITATIEWE SAMESTELLING
Elke filmbedekte tablet bevat natriumdolutegravir gelykstaande aan 50 mg dolutegravir.
Elke 50 mg tablet bevat 4 mg natrium en 145,4 mg mannitol.
Vir ‘n volledige lys van hulpstowwe, sien afdeling 6.1

3.  FARMASEUTIESE VORM
Filmbedekte tablette
NOVALUTE:
Rooibruin, ronde, bikonvekse, filmbedekte tablette, aan die een kant gedruk met “T over 50”, en gewoon aan die ander kant.

4.  KLINIESE BESONDERHEDE

4.1  Terapeutiese indikasies
NOVALUTE is aangedui vir die behandeling van menslike immuniteitsgebreksvirus (MIV) infeksie in kombinasie met ander antiretrovirale middels by 
volwassenes van 18 jaar en ouer.

4.2  Posologie en metode van toediening
NOVALUTE-terapie moet begin word deur ‘n mediese praktisyn wat ervaring het met die hantering van MIV-infeksie.

Posologie

Volwassenes

Behandelingsnaïewe:
Vir pasiënte wat vir die eerste keer antiretrovirale terapie (behandelingsnaïewe) begin, is die aanbevole dosis NOVALUTE 50 mg een keer per dag

Behandelingservare, en integrase-inhibeerder-naïewe:
Vir pasiënte wat behandelingservare is, en nog nie voorheen met ‘n integrase-inhibeerder behandel is nie, is die aanbevole dosis NOVALUTE 50 mg een 
keer per dag.

Integrase-inhibeerder-weerstandig:
Vir pasiënte met weerstand teen integrase-inhibeerders, is die aanbevole dosis  NOVALUTE 50 mg twee keer per dag.

Rifampisien	verlaag	die	bloedvlakke	van	dolutegravir.	ŉ	Aanvullende	dosis	dolutegravir	moet	gegee	word	aan	pasiënte	wat	rifampisien neem.

Daar is bewyse dat die konsentrasie isoniasied verhoog word deur dolutegravir, soos bevat in NOVALUTE.

Bejaardes
Daar is beperkte inligting beskikbaar oor die gebruik van NOVALUTE by pasiënte van 65 jaar en ouer. Daar is geen bewyse dat ouer pasiënte ‘n ander 
dosis benodig as jonger volwasse pasiënte nie (sien afdeling 5.2 - Spesiale Pasiëntbevolkings).

Renale inkorting
Geen	doseringaanpassing	is	nodig	by	pasiënte	met	ligte,	matige	of	ernstige	(CrCl	<30	ml/min,	nie	op	dialise)	renale	inkorting	nie.	Geen	data	is	beskikbaar	
by persone wat dialise ontvang nie, hoewel verskille in farmakokinetika nie in hierdie populasie verwag word nie.
Behandeling met NOVALUTE het gelei tot ‘n vroeë klein toename in gemiddelde serumkreatinienvlakke met 10 – 14 % wat mettertyd stabiel gebly het en 
wat nie as klinies relevant beskou word nie (sien afdeling 4.8 - Beskrywing van geselekteerde newe-reaksies).

Hepatiese inkorting
Geen	doseringaanpassing	is	nodig	by	pasiënte	met	ligte	hepatiese	inkorting	(Child-Pugh	graad	A	of	B)	nie.	NOVALUTE	is	teenaangedui	by	pasiënte	met	
matige of ernstige hepatiese inkorting (sien afdeling 4.3).

Pediatriese Populasie
Die veiligheid en doeltreffendheid van NOVALUTE by kinders onder 18 jaar is nie vasgestel nie.

Metode van toediening
Orale gebruik.
NOVALUTE kan met of sonder voedsel geneem word.
In die teenwoordigheid van integrase klasweerstand, moet NOVALUTE verkieslik saam met voedsel geneem word om blootstelling te verhoog (veral by 
pasiënte met Q148-mutasies) (sien afdeling 5.2 - Absorpsie)

4.3  Kontraïndikasies
NOVALUTE is teenaangedui by:
•		 pasiënte	met	‘n	bekende	hipersensitiwiteit	vir	dolutegravir	of	vir	een	van	die	hulpstowwe
•		 kombinasie	met	dofetilied	en	pilsikaïenied	(sien	afdeling	4.5)
•		 pasiënte	met	matige	en	ernstige	hepatiese	inkorting	(sien	afdeling	4.4)
•		 vroue	wat	beplan	om	swanger	te	raak,	swanger	is	of	hulle	babas	borsvoed
•		 vroue	van	bevrugting	ouderdom	wat	nie	op	effektiewe	voorbehoedmiddels	is	nie.

Metformien is teenaangedui by pasiënte wat NOVALUTE neem.

4.4  Spesiale waarskuwings en voorsorgmaatreëls vir gebruik

Integrase klasweerstand van besondere belang:
Voor die besluit om NOVALUTE in die teenwoordigheid van ‘n integrase klasweerstand te gebruik, moet daar in ag geneem word dat die werking van 
dolutegravir	aansienlik	in	die	gedrang	kom	vir	virusstamme	wat	Q148	+	≥2	sekondêre	mutasies	van	G140A/C/S,	E138A/K/T,	L74I	bevat.	Tot	watter	mate	
dolutegravir ekstra effektiwiteit in die teenwoordigheid van sulke integrase klasweerstand bied, is onseker.

Hipersensitiwiteitsreaksies:
Daar is hipersensitiwiteitsreaksies gerapporteer met NOVALUTE en is gekenmerk deur uitslag, bevindings van die hele gestel en soms, 
orgaandisfunksie, insluitend lewerbeskadiging. NOVALUTE en ander verdagte medisyne moet onmiddellik gestaak word as daar tekens of simptome van 
hipersensitiwiteitsreaksies ontstaan (insluitend, maar nie beperk nie tot, ernstige uitslag of uitslag wat gepaard gaan met verhoogde lewerensieme, koors, 
algemene probleme, moegheid, spier- of gewrigspyn, blase, mondletsels, konjunktivitis, gesigsedeem, eosinofilie en angioedeem). Die kliniese status, 
insluitend hepatiese aminotransferases en bilirubien, moet gemonitor word en toepaslike terapie moet begin word. Vertraging om die behandeling met 
NOVALUTE of ander verdagte aktiewe stowwe te stop na die aanvang van hipersensitiwiteit, kan lei tot ‘n lewensbedreigende reaksie.

Lipodistrofie en metaboliese abnormaliteite:
Kombinasie-antiretrovirale	terapie	word	geassosieer	met	die	herverdeling/opeenhoping	van	liggaamsvet,	insluitend	sentrale	vetsug,	vergroting	van	dorso-
servikale vet (buffelskof), perifere uittering, gesigsuittering, borsvergroting en verhoogde serumlipiede- en glukosevlakke by MIV-pasiënte.
ŉ	 Kliniese	 ondersoek	 moet	 die	 fisiese	 tekens	 van	 vetherverdeling	 insluit.	 Pasiënte	 met	 bewyse	 van	 lipodistrofie	 moet	 ‘n	 deeglike	 kardiovaskulêre	
risikobepaling ondergaan.

Immuunrekonstitusie-Inflammatoriese Sindroom:
By MIV-geïnfekteerde pasiënte met ‘n ernstige immuungebrek ten tyde van die aanvang van die antiretrovirale terapie (ART), kan ‘n inflammatoriese 
reaksie op asimptomatiese of residuele opportunistiese infeksies ontstaan en ernstige kliniese toestande veroorsaak, of die simptome vererger.
Sulke reaksies is tipies waargeneem binne die eerste paar weke of maande na die aanvang van ART. Relevante voorbeelde is tuberkulose, sitomegalovirus 
retinitis, veralgemeende en/of fokale atipiese mikobakteriële infeksies en Pneumocystis jiroveci (P. carinii) longontsteking. Enige inflammatoriese simptome 
moet sonder versuim geëvalueer word en die behandeling moet, indien nodig, begin word.
Outo-immuunafwykings	 (soos	 Grave	 se-siekte,	 polimiositis	 en	 Guillain-Barre-sindroom)	 is	 ook	 gerapporteer	 om	 voor	 te	 kom	 by	 die	 instelling	 van	
immuunrekonstitusie, maar die tyd tot aanvang is veranderlik en kan baie maande na die aanvang van die behandeling plaasvind en soms kan dit atipies 
presenteer.
Verhogings in lewerchemiewaardes, wat ooreenstem met die immuunrekonstitusiesindroom, is by sommige pasiënte wat met hepatitis B en/of C infeksie 
geïdentifiseer is, aan die begin van NOVALUTE-terapie waargeneem. Monitering van lewerchemiewaardes word aanbeveel by pasiënte met hepatitis 
B en/of C-ko-infeksie. Besondere noukeurigheid moet toegepas word by die inisiëring of instandhouding van effektiewe hepatitis B-terapie (verwys na 
die behandelingsriglyne) wanneer met dolutegravir-gebaseerde terapie begin word by pasiënte wat ook met hepatitis B besmet is (sien afdeling 4.8 - 
Beskrywing van geselekteerde newe-reaksies).

Osteonekrose:
Alhoewel die etiologie as multifaktoriaal beskou word (insluitend gebruik van kortikosteroïede, bisfosfonate, alkoholverbruik, ernstige immuunonderdrukking, 
hoër liggaamsmassa-indeks), is gevalle van osteonekrose aangemeld, veral by pasiënte met gevorderde MIV-siekte en/of langtermyn blootstelling aan 
kombinasie antiretrovirale terapie (cART). Pasiënte moet aangeraai word om mediese advies in te win as hulle gewrigspyne en skete, gewrigstyfheid of 
probleme met beweging ondervind.

Opportunistiese infeksies:
Pasiënte wat NOVALUTE ontvang, moet in kennis gestel word dat NOVALUTE of enige ander antiretrovirale terapie nie MIV-infeksie genees nie en dat 
hulle steeds opportunistiese infeksies en ander komplikasies van MIV-infeksie kan ontwikkel. Daarom moet pasiënte onder noukeurige kliniese observasie 
bly	deur	professionele	persone	in	die	gesondheidsorg	wat	ervare	is	in	die	behandeling	van	hierdie	MIV-siektes.	Gereelde	monitering	van	viruslading	en	
CD4-telling moet gedoen word.

Die risiko van MIV-oordrag aan ander:
Pasiënte moet in kennis gestel word dat die huidige antiretrovirale terapie, insluitend NOVALUTE, nie die risiko van oordrag van MIV aan ander deur 
seksuele kontak of bloedbesmetting voorkom nie. Toepaslike voorsorgmaatreëls moet steeds gebruik word.

Hepatiese inkorting:
Die ongebonde fraksie NOVALUTE in die bloed word verdubbel by pasiënte met matige hepatiese inkorting. NOVALUTE is teenaangedui by pasiënte met 
matige of ernstige hepatiese inkorting (sien afdeling 4.3).

Interaksies:
Omsigtigheid moet gebruik word wanneer medisyne saam toegedien word (voorskrif en nie-voorskrif) wat die blootstelling van NOVALUTE kan verander 
of medikasie wat deur blootstelling aan NOVALUTE kan verander (sien afdeling 4.3 en afdeling 4.5).
Die gelyktydige toediening van NOVALUTE met etravirien (ETR) word nie aanbeveel nie, tensy die pasiënt ook gepaardgaande atasanavir + ritonavir (ATV 
+ RTV), lopinavir + ritonavir (LPV + RTV) of darunavir + ritonavir (DRV + RTV) ontvang (sien afdeling 4.5).
Die aanbevole dosis NOVALUTE is 50 mg twee keer per dag as dit saam met efavirens, nevirapien, tipranavir/ritonavir, of rifampisien toegedien word 
(sien afdeling 4.5).
NOVALUTE moet nie saam met polivalente katioon-bevattende teensuurmiddels toegedien word nie. Daar word aanbeveel dat NOVALUTE toegedien 
word 2 uur voor of 6 uur na hierdie middels (sien afdeling 4.5).
Metformienkonsentrasies kan deur NOVALUTE verhoog word. Metformien is teenaangedui by pasiënte wat NOVALUTE neem (sien afdeling 4.3).

Gelyktydige infeksie met Hepatitis B of C:
In Fase III-studies is pasiënte met hepatitis B en/of C-ko-infeksie toegelaat om in te skryf, mits die basislyn lewerchemietoetse nie die boonste normale 
norm (ULN) met 5 maal oorskry het nie. Oor die algemeen was die veiligheidsprofiel by pasiënte wat gesamentlik met hepatitis B en/of C geïnfekteer was, 
soortgelyk aan die wat waargeneem was by pasiënte sonder gelyktydige hepatitis B of C infeksie, hoewel die koerse van AST- en ALT-abnormaliteite 
hoër was in die subgroep met gelyktydige hepatitis B en/of C infeksie vir alle behandelingsgroepe. Verhogings in lewerchemie, konsekwent met 
immuunrekonstitusiesindroom, is by sommige proefpersone met gelyktydige hepatitis B en/of C infeksie aan die begin van die NOVALUTE-terapie 
waargeneem, veral by diegene waar  anti-hepatitis B-terapie onttrek is.

NOVALUTE	bevat	minder	as	1	mmol	natrium	(23	mg)	per	doseringseenheid,	dit	wil	sê	in	wese	“natriumvry”.

4.5  Interaksie met ander medisyne en ander vorme van interaksie

Effek van NOVALUTE op die farmakokinetika van ander middels:
In vitro	het	NOVALUTE	geen	direkte,	of	swak	inhibisie	(IK50>50	μM)	van	die	ensieme	sitochroom	P450	(CYP)	1A2,	CYP2A6,	CYP2B6,	CYP2C8,	CYP2C9,	
CYP2C19,	CYP2D6,	CYP3A,	uridiendifosfaat	glukuronosieltransferase	(UGT)1A1	of	UGT2B7,	of	die	transporteerders	Pgp,	BCRP,	OATP1B1,	OATP1B3,	
OCT1 of MRP2 gedemonstreer nie. In vitro	het	dolutegravir	nie	CYP1A2,	CYP2B6	of	CYP3A4	geïnduseer	nie.	 In vivo het dolutegravir geen effek op 
midasolam,	‘n	CYP3A4-ondersoekmiddel	gehad	nie.	Gebaseer	op	hierdie	data,	word	daar	nie	verwag	dat	NOVALUTE	die	farmakokinetika	van	medisyne	
wat substrate van hierdie ensieme of transporteerders is nie bv. omkeringstranskriptase- en protease-inhibeerders, opioïede analgetika, antidepressante, 
statiene, asool-antifungale middels (soos flukonasool, itrakonasool, klotrimasool), protonpompinhibeerders (soos esomeprasool, lansoprasool, 
omeprasool), anti-erektiele disfunksiemiddels (soos sildenafiel, tadalafiel, vardenafiel), asiklovir, valasiklovir, sitagliptien en adefovir sal affekteer nie.

Geen	kliniese	relevante	effekte	is	gerapporteer	met	NOVALUTE	op	die	farmakokinetika	van	die	volgende	nie:	tenofovir,	metadoon,	efavirens,	lopinavir,	
atasanavir, darunavir, etravirien, fosamprenavir, rilpivirien, telaprevir en orale voorbehoedmiddels wat norgestimaat en etinielestradiol bevat.

In vitro het NOVALUTE die renale organiese katioon-transporteerder 2 (OCT2) en multi-geneesmiddel en toksien ekstruksie-transporteur (MATE) 
geïnhibeer. In vivo,	 is	 ŉ	 10	 -	 14	%	 verlaging	 in	 kreatinienopruiming	 (afskeidingsfraksie	 is	 afhanklik	 van	OCT2	en	MATE-1	 vervoer)	waargeneem	by	
pasiënte. In vivo kan dolutegravir die plasmakonsentrasies van medisyne verhoog waar uitskeiding afhanklik is van OCT2 of MATE-1 (bv. dofetilied, 
metformien) (sien Tabel 1 en afdeling 4.3).
In vitro	het	NOVALUTE	die	nieropnametransporteerders,	organiese	anioontransporteerders	(OAT1)	en	OAT3	geïnhibeer.	Gebaseer	op	die	gebrek	aan	
effek op die in vivo farmakokinetika van die OAT-substraat tenofovir, is in vivo-inhibisie van OAT1 onwaarskynlik. Die inhibisie van OAT3 is nie in vivo 
bestudeer nie. NOVALUTE kan die plasmakonsentrasie van medisyne verhoog wat vir hul uitskeiding van OAT3 afhanklik is.

Effek van ander middels op die farmakokinetika van NOVALUTE:
Alle faktore wat die blootstelling aan dolutegravir verminder, moet vermy word in die teenwoordigheid van integrase-klasweerstand.
NOVALUTE	word	hoofsaaklik	as	gevolg	van	metabolisme	deur	UGT1A1	geëlimineer.	NOVALUTE	is	ook	‘n	substraat	van	UGT1A3,	UGT1A9,	CYP3A4,	
Pgp	en	BCRP;	dus	kan	medisyne	wat	daardie	ensieme	 induseer,	NOVALUTE-plasmakonsentrasie	verlaag	en	die	 terapeutiese	effek	van	NOVALUTE	
verminder.
Gelyktydige	 toediening	 van	 NOVALUTE	 en	 ander	 medisyne	 wat	 UGT1A1,	 UGT1A3,	 UGT1A9,	 CYP3A4	 en/of	 Pgp	 inhibeer,	 kan	 die	 NOVALUTE-
plasmakonsentrasie verhoog (sien Tabel 1).

Efavirens, nevirapien, rifampisien en tipranavir in kombinasie met ritonavir het elkeen die plasmakonsentrasies van NOVALUTE beduidend verminder en 
verg	ŉ	dosisaanpassing	na	NOVALUTE	50	mg	twee	keer	daagliks.	Etravirien	het	ook	die	plasmakonsentrasies	verminder,	maar	die	effek	van	etravirien	
is	verswak	deur	die	gelyktydige	toediening	van	die	CYP3A4-inhibeerders	lopinavir/ritonavir,	darunavir/ritonavir	en	sal	na	verwagting	ook	deur	atasanavir/
ritonavir verswak word. Daarom is geen NOVALUTE-dosisaanpassing nodig as dit saam met etravirien en of lopinavir/ritonavir, darunavir/ritonavir of 
atasanavir/ritonavir	toegedien	word	nie.	ŉ	Ander	induseerder,	fosamprenavir	in	kombinasie	met	ritonavir,	het	die	plasmakonsentrasies	van	NOVALUTE	
verminder, maar die doseringaanpassing van NOVALUTE is nie nodig nie. Versigtigheid is nodig en kliniese monitering word aanbeveel wanneer hierdie 
kombinasies	 aan	 INI-weerstandige	 pasiënte	 gegee	 word	 (sien	 Tabel	 1:	 Medisyne-interaksies	 -	 MIV-1	Antivirale	Middels).	 	 Die	 UGT1A1-inhibeerder,	
atasanavir, kon nie die plasmakonsentrasies van NOVALUTE aansienlik verhoog nie. Tenofovir, ritonavir, lopinavir/ritonavir, darunavir/ritonavir, rilpivirien, 
bosepravir, telaprevir, prednisoon, rifabutien en omeprasool het geen of minimale effek op die farmakokinetika van dolutegravir gehad, en daarom word 
geen dosisaanpassing van NOVALUTE benodig wanneer dit saam met hierdie medisyne toegedien word nie.

Die opname van NOVALUTE word verminder deur sekere antisuurmiddels (sien Tabel 1).

Gevestigde	en	teoretiese	interaksies	met	geselekteerde	antiretrovirale	middels	en	nie-antiretrovirale	medisyne	word	gelys	in	Tabel	1.

Tabel 1:  Interaksietabel
Interaksies	 tussen	 NOVALUTE	 en	 medisyne	 wat	 saam	 toegedien	 word,	 word	 in	 Tabel	 1	 gelys	 (toename	 word	 aangedui	 as	 ↑,	 afname	 as	 ↓,	 geen 
verandering	as	↔,	area	onder	die	konsentrasie	teenoor	tydskurwe	as	AOK,	maksimum	waargenome	konsentrasie	as	Kmaks, konsentrasie aan die einde 
van	doseringsinterval	as	Kτ).

Gelyktydige
Medisyne Klas:
Naam van Medisyne 

Effek op Konsentrasie van NOVALUTE of 
Gepaardgaande Medisyne

Kliniese Kommentaar

MIV-1 Antivirale Middels

Nie-nukleosied Tru Transkriptase Inhibeerders:

Etravirien (ETR) sonder versterkte 
protease-inhibeerders

K
maks	↓	52 %  

Kτ	↓	88	%	
ETR	↔

Etravirien sonder versterkte protease-inhibeerders verlaagde 
dolutegravir plasmakonsentrasie, wat kan lei tot die 
verlies van virologiese reaksie en moontlike weerstand 
teenoor dolutegravir. NOVALUTE moet nie gebruik word 
met etravirien sonder gelyktydige toediening van atasanavir/
ritonavir, darunavir/ritonavir of lopinavir/ritonavir nie (sien 
inligting wat volg in tabel).

Lopinavir/ritonavir + etravirien Dolutegravir	↔
AOK	↑	11	%
Kmaks	↑	7	%
Kτ	↑	28	%
LPV	↔
RTV	↔
ETR	↔

Geen	dosisaanpassing	is	nodig	nie

Darunavir/ritonavir + etravirien Dolutegravir	↓
AOK	↓	25	%
Kmaks	↓	12	%
Kτ	↓	36	%
DRV	↔
RTV	↔

Geen	dosisaanpassing	is	nodig	nie

Efavirens (EFV) Dolutegravir	↓
AOK	↓	57	%
K

maks	↓39	%		Kτ	↓	75	%	EFV	↔	historiese	
kontroles
(induksie	van	UGT1A1	en	CYP3A	ensieme)

Efavirens verlaag dolutegravir plasmakonsentrasies. Die 
aanbevole dosis NOVALUTE is 50 mg twee keer per dag 
wanneer toegedien word met efavirens. Alternatiewe 
kombinasies wat nie efavirens bevat nie moet, waar moontlik, 
gebruik word by INI-weerstandige pasiënte.

Nevirapien Dolutegravir	↓
(Nie	bestudeer	nie,	ŉ	soortgelyke	afname	in	
blootstelling soos waargeneem met efavirens 
word verwag, as gevolg van induksie)

Die aanbevole dosis NOVALUTE is 50 mg twee keer per 
dag wanneer toegedien word met nevirapien. Alternatiewe 
kombinasies wat nie nevirapien insluit nie moet, waar 
moontlik, gebruik word by INI-weerstandige pasiënte.

Rilpivirien Dolutegravir	↔
AOK	↑	12	%
Kmaks	↑	13	%
Kτ	↑	22	%
Rilpivirien	↔

Geen	dosisaanpassing	is	nodig	nie

Gelyktydige
Medisyne Klas:
Naam van Medisyne 

Effek op Konsentrasie van NOVALUTE of 
Gepaardgaande Medisyne

Kliniese Kommentaar

Nukleosied Tru Transkriptase Inhibeerders:

Tenofovir (TDV) Dolutegravir	↔
AOK	↑	1	%
Kmaks	↓	3	%
Kτ	↓	8	%	
TDV	↔

Tenofovir het nie dolutegravir plasmakonsentrasie verander 
tot	ŉ	klinies	merkbare	omvang	nie.	Geen	dosisaanpassing	is	
nodig nie. 

Protease-Inhibeerders:

Atasanavir (ATV) Dolutegravir	↑
AOK	↑	91	%
Kmaks ↑	49	%	
Kτ	↑	180	%	
ATV	↔(historiese	kontroles)
(inhibisie	van	UGT1A1	en	CYP3A	ensieme)

Atasanavir	verhoog	dolutegravir	plasmakonsentrasie.	Geen	
dosisaanpassing is nodig nie.
NOVALUTE dosis moet nie hoër as 50 mg twee keer per dag 
wees wanneer gebruik word in kombinasie met atasanavir nie 
as	gevolg	van	ŉ	gebrek	aan	data.

Atasanavir/
ritonavir (ATV + RTV)

Dolutegravir	↑
AOK	↑	62	%
Kmaks	↑	33	%		Kτ	↑	121	%	
ATV	↔
RTV	↔
(inhibisie	van	UGT1A1	en	CYP3A	ensieme)

Atasanavir/ritonavir verhoog dolutegravir plasmakonsentrasie.
Geen	dosisaanpassing	is	nodig	nie.
NOVALUTE dosis moet nie hoër as 50 mg twee keer per dag 
wees wanneer gebruik word in kombinasie met atasanavir nie 
as	gevolg	van	ŉ	gebrek	aan	data.

Tipranavir/
ritonavir (TPV + RTV)

Dolutegravir	↓
AOK	↓	59	%
Kmaks	↓	47	%	Kτ	↓	76	%	
TPV	↔	
RTV	↔
(induksie	van	UGT1A1	en	CYP3A	ensieme)

Tipranavir/ritonavir verminder dolutegravir konsentrasies. 
Die aanbevole dosis NOVALUTE is 50 mg twee keer per dag 
wanneer dit toegedien word saam met tipranavir/ritonavir. 
Alternatiewe kombinasies wat nie tipranavir/ritonavir bevat 
nie moet, indien moontlik, gebruik word by INI weerstandige 
pasiënte.

Fosamprenavir/
ritonavir (FPV + RTV)

Dolutegravir	↓
AOK	↓	35	%
Kmaks	↓	24	%		
Kτ	↓	49	%
FPV	↔
RTV	↔
(induksie	van	UGT1A1	en	CYP3A	ensieme)

Fosamprenavir/ritonavir verlaag dolutegravir konsentrasies, 
maar	het	nie	ŉ	verminderde	effektiwiteit	in	Fase	III	studies	
tot	gevolg	gehad	nie,	gebaseer	op	beperkte	data.	Geen	
dosisaanpassing is nodig by INI-naïewe pasiënte nie.
Alternatiewe kombinasies, wat nie fosamprenavir/
ritonavir bevat nie, behoort gebruik te word, waar moontlik, by 
INI weerstandige pasiënte.

Nelfinavir Dolutegravir	↔ Hierdie	interaksie	is	nie	bestudeer	nie.	Hoewel	dit	ŉ	
inhibeerder	van	CYP3A4	is,	word	ŉ	verhoging,	gebaseer	
op	data	van	ander	inhibeerders,	nie	verwag	nie.	Geen	
dosisaanpassing is nodig nie.

Lopinavir/ritonavir
(LPV + RTV)

DTG	↔
AOK	↔
Kmaks	↔
Kτ	↔
LPV	↔
RTV	↔

Lopinavir/ritonavir het nie die dolutegravir plasma-
konsentrasie	verander	tot	ŉ	klinies	relevante	graad	nie.	Geen	
dosisaanpassing is nodig nie.

Darunavir/
ritonavir (DRV/RTV)

Dolutegravir	↓
AOK	↓	32	%
Kmaks	↓	11	%	
Kτ	↓	38	%	
DRV	↔
RTV	↔
(induksie	van	UGT1A1	en	CYP3A	ensieme)

Darunavir/ritonavir het nie die dolutegravir plasma-
konsentrasie	verander	tot	ŉ	klinies	relevante	graad	nie.	Geen	
dosisaanpassing is nodig nie.

Ander antivirale middels

Boseprevir Dolutegravir	↔
AOK	↑	7	%
Kmaks	↑	5	%
Kτ	↑	8	%
Boseprevir	↔
(historiese kontroles)

Geen	dosisaanpassing	is	nodig	nie

Daklatasvir Dolutegravir	↔
AOK	↑	33	%
Kmaks	↑	29	%
Kτ	↑	45	%
Daklatasvir	↔

Daklatasvir het nie die dolutegravir plasmakonsentrasie 
verander	tot	ŉ	klinies	relevante	graad	nie.	NOVALUTE	het	
nie	die	daklatasvir	plasmakonsentrasie	verander	nie.	Geen	
dosisaanpassing is nodig nie.
.

Ander Medisyne

Anti-disritmiese middels

Dofetilied Pilsikaïenied Dofetilied	↑
Pilsikaïenied	↑

Gelyktydige	toediening	van	dolutegravir	het	die	potensiaal	
om dofetilied- of pilsikaïenied-plasmakonsentrasie te verhoog 
deur	inhibisie	van	OCT2	transporteerder;	gelyktydige	
toediening	is	nie	bestudeer	nie.	Gelyktydige	toediening	van	
dofetilied of pilsikaïed saam met NOVALUTE is teenaangedui 
as gevolg van die potensiële lewensbedreigende toksisiteit 
wat veroorsaak word deur hoë dofetilied of pilsikaïenied 
konsentrasie (sien afdeling 4.3).

Antikonvulsante 

Karbamasepien Dolutegravir	↓
AOK	↓	49	%
Kmaks	↓	33	%
Kτ	↓	73	%

Die aanbevole volwasse dosis dolutegravir is 50 mg twee 
keer per dag wanneer dit gelyktydig toegedien word met 
karbamasepien. Alternatiewe tot karbamasepien moet gebruik 
word, waar moontlik, vir INI weerstandige pasiënte.

Oksarbasepien
Fenitoiën 
Fenobarbitoon 

Dolutegravir	↓ Gelyktydige	toediening	kan	die	dolutegravir	
plasmakonsentrasie verlaag en is nie bestudeer nie. 
Gelyktydige	toediening	met	hierdie	metaboliese	induseerders	
moet vermy word.

Asool en anti-fungale medisyne

Ketokonasool
Flukonasool
Itrakonasool
Posakonasool
Vorikonasool

Dolutegravir	↔
(Nie bestudeer nie)

Geen	dosisaanpassing	is	nodig	nie.
	Gebaseer	op	data	van	ander	CYP3A4	inhibeerders,	word	ŉ	
merkbare verhoging nie verwag nie.

Kruie produkte

St. Janskruid Dolutegravir	↓ Gelyktydige	toediening	kan	die	dolutegravir	
plasmakonsentrasie verminder en is nie bestudeer nie. 
Gelyktydige	toediening	met	hierdie	metaboliese	induseerders	
moet vermy word.

Teensuurmiddels en aanvullings

Teensuurmiddels wat polivalente 
katione bevat (bv. Mg, Al of Ca)

Dolutegravir	↓
AOK	↓	74	%
Kmaks	↓	72	%	
K24	↓	74	%

Gelyktydige	toediening	van	teensuurmiddels	wat	polivalente	
katione bevat verlaag die dolutegravir plasmakonsentrasie. 
Daar word aanbeveel dat NOVALUTE 2 uur voor of 6 uur na 
inname van teensuurmiddels wat polivalente katione bevat, 
toegedien word.

Kalsiumaanvullings Dolutegravir	↓
AOK	↓	39	%
Kmaks	↓	37	%	
K24	↓	39	%

Daar word aanbeveel dat NOVALUTE 2 uur voor of 6 uur na 
inname van produkte wat kalsium bevat, toegedien word, of as 
alternatief kan dit saam met voedsel toegedien word.

Ysteraanvullings Dolutegravir	↓
AOK	↓	54	%
Kmaks	↓	57	%	
K24	↓	56	%
(komplekse binding met polivalente ione)

Daar word aanbeveel dat NOVALUTE 2 uur voor of 6 uur na 
inname van produkte wat yster bevat, toegedien word, of as 
alternatief kan dit saam met voedsel toegedien word.

Multivitamien Dolutegravir	↓
AOK	↓	33	%
Kmaks	↓	35	%
K24 ↓	32	%
(komplekse binding met polivalente ione)

Daar word aanbeveel dat NOVALUTE 2 uur voor of 6 uur na 
multivitamiene toegedien word.

Kortikosteroiëde

Prednisoon Dolutegravir	↔
AOK	↑	11	%
Kmaks	↑	6	%
Kτ	↑	17	%

Geen	dosisaanpassing	is	nodig	nie

Antidiabetiese middels

Metformien Metformien	↑ Gelyktydige	toediening	van	dolutegravir	verhoog	metformien	
plasmakonsentrasie. Metformien is teenaangedui by pasiënte 
wat NOVALUTE neem (sien afdeling 4.3)

Antimikobakteriële middels

Rifampisien Dolutegravir	↓
AOK	↓	54	%
Kmaks	↓	43	%		
Kτ	↓	72	%
(induksie	van	UGT1A1	en	CYP3A	ensieme)

Rifampisien verlaag dolutegravir plasmakonsentrasie. Die 
voorgestelde dosis NOVALUTE is 50 mg twee keer per 
dag wanneer dit toegedien word saam met rifampisien. 
Alternatiewes tot rifampisien behoort waar moontlik vir INI-
weerstandige pasiënte gebruik word.

Rifabutien Dolutegravir	↔
AOK	↓	5	%
Kmaks	↑	16	%
Kτ	↓	30	%
(induksie	van	UGT1A1	en	CYP3A	ensieme)

Geen	dosisaanpassing	is	nodig	nie

Orale voorbehoedmiddels

Orale voorbehoedmiddels 
(Etinielestradiol (EE) en 
Norgestromien	(NGMN))

EE	↔
AOK	↑	3	%
Kmaks ↓	1 % 
Kτ	↑	2	%
NGMN	↔	
AOK	↓		2 %
Kmaks ↓	11 %
Kτ	↓		7	%

Dolutegravir het nie etinielestradiol en norgestromien 
plasmakonsentrasies	verander	tot	ŉ	klinies	beduidende	graad	
nie.	Geen	dosisaanpassing	van	orale	voorbehoedmiddels	is	
nodig wanneer dit saam met NOVALUTE toegedien word nie.

Analgetiese middels

Metadoon Dolutegravir	↔	Metadoon	↔
AOK	↓	2 %
Kmaks	↔	0	%
Kτ	↓	1 %

Dolutegravir het nie die metadoon plasmakonsentrasie 
verander	na	ŉ	klinies	beduidende	graad	nie.	Geen	
dosisaanpassing van metadoon of NOVALUTE is nodig 
wanneer dit saam toegedien word nie.

4.6 Fertiliteit, swangerskap en laktasie
NOVALUTE is teenaangedui by vroue wat van plan is om swanger te raak, swanger is of hulle babas borsvoed, sowel as by vroue van bevrugting 
ouderdom wat nie doeltreffende kontrasepsie gebruik nie  (sien afdeling 4.3).

Vroue met swangerskap potensiaal
Vroue wat swanger kan word (WOCBP) moet swangerskapstoetsing ondergaan voordat NOVALUTE begin word. WOCBP wat NOVALUTE neem, moet 
gedurende die hele behandeling effektiewe kontrasepsie gebruik.

Swangerskap
Daar is bewyse wat dui op ‘n verhoogde voorkoms van neurale buisdefekte met die gebruik van dolutegravir in die pre/peri bevrugtingsperiode en vroeë 
swangerskap. Weens die moeite om die presiese tyd van bevrugting te bepaal, en die tyd van die sluiting van die neurale buis te bereken, moet dolutegravir 
of dolutegravir bevattende voorbereidings nie in die eerste trimester van swangerskap gebruik word nie. Beskikbare inligting aangaande dolutegravir 
gebruik in die tweede en derde trimester is nie bepaal nie.

Behandeling met NOVALUTE moet nie begin word sonder ‘n mediese en/of negatiewe swangerskapstoets (bloed en urine) onder laboratorium toesig nie, 
en moet gereeld herhaal word tydens behandeling om swangerskap uit te sluit.

Laat aanvang neurologiese afwykings met mitochondriale disfunksie is waargeneem by kinders wat in utero en/of postnataal aan nukleosiedanaloë 
blootgestel	is,	soos	bevat	in	NOVALUTE.	Daarom	moet	NOVALUTE	nie	in	enige	trimester	van	die	swangerskap	gebruik	word	nie,	tensy	daar	nie	ŉ	veiliger	
alternatiewe opsie beskikbaar is, behandeling misluk het, nie geduld word nie, of teenaangedui is.

Laktasie
MIV-geïnfekteerde vrouens behoort nie hul babas te borsvoed nie, om oordrag van MIV te voorkom. Daar word verwag dat NOVALUTE in menslike melk 
uitgeskei word. Vroue wat behandeling met dolutegravir (NOVALUTE) ontvang, moet nie hulle babas borsvoed nie. 

Fertiliteit
Daar is geen inligting oor die gevolge van dolutegravir op die vrugbaarheid van manlike of vroulike mense nie. Dierestudies dui op geen effek van 
dolutegravir op manlike of vroulike vrugbaarheid nie (sien afdeling 5.3).

4.7 Effekte op die vermoë om te bestuur en masjiene te gebruik
Pasiënte moet in kennis gestel word dat duiseligheid tydens die behandeling met NOVALUTE aangemeld is. Die kliniese status van die pasiënt en die 
nadelige insidentprofiel van NOVALUTE moet in gedagte gehou word as die pasiënt se vermoë om te bestuur of masjinerie te gebruik, oorweeg word.

4.8 Ongewenste effekte

Opsomming van die veiligheidsprofiel
Die mees ernstige newe-effek wat by ‘n individuele pasiënt gesien is, was ‘n hipersensitiwiteitsreaksie wat uitslag en ernstige lewereffekte insluit (sien 
afdeling 4.4). Die mees algemene newe-effekte by behandeling was naarheid (13 %), diarree (18 %) en hoofpyn (13 %).

Tabel 2: Opsomming van nadelige reaksies in tabelvorm

Immuunstelselafwykings Minder gereeld Hipersensitiwiteits (sien afdeling 4.4)
Immuun-Rekonstitusie-Sindroom (sien afdeling 4.4)**

Psigiatriese afwykings Gereeld Slapeloosheid, abnormale drome, depressie, angstigheid

Minder gereeld Selfmoordgedagtes*,	selfmoordpoging	*	*veral	by	pasiënte	met	ŉ	
voorafbestaande geskiedenis van depressie of psigiatriese siekte.

Senuweestelselafwykings Gereeld Hoofpyn, duiseligheid

Gastroïntestinale afwykings Gereeld Naarheid, diarree, braking, winderigheid, boonste abdominale pyn, abdominale 
pyn, abdominale ongemak

Hepatobiliëre afwykings Minder gereeld Hepatitis, akute hepatiese versaking 

Vel- en  subkutane weefselafwykings Gereeld Uitslag, pruritus

Muskuloskeletale- en konnektiewe 
weefselafwykings 

Minder gereeld Artralgie, mialgie

Algemene afwykings en toedieningsplek 
kondisies 

Gereeld Moegheid

Ondersoeke Gereeld Alanienaminotransferase (ALT) en/of Aspartaat-aminotransferase verhogings, 
kreatien-fosfokinase	(CPK)	verhogings

** sien onder “Beskrywing van geselekteerde newe-reaksies”
Die veiligheidsprofiel was soortgelyk in die behandelingsnaïewe, behandelingservare (en integrase-naïewe) en integrase-weerstandige pasiëntpopulasies.

Beskrywing van geselekteerde newe-reaksies
Veranderinge in laboratoriumbiochemiewaardes
Verhogings in serumkreatinien het binne die eerste week van NOVALUTE-behandeling voorgekom en het stabiel gebly tot by week 48. Na 48 weke van 
behandeling	 is	ŉ	gemiddelde	verandering	vanaf	die	basislyn	van	9,96	μmol/L	waargeneem.	Kreatinienverhogings	was	vergelykbaar	deur	verskillende	
agtergrondregimente.	 Hierdie	 veranderinge	 word	 nie	 as	 klinies	 relevant	 beskou	 nie,	 aangesien	 dit	 nie	 ŉ	 verandering	 in	 glomerulêre	 filtrasietempo	
weerspieël	nie	(sien	afdeling	5.1).	Klein	toenames	in	die	totale	bilirubien	(sonder	kliniese	geelsug)	is	op	die	NOVALUTE	en	raltegravir-bene	(maar	nie	
efavirens-been nie) in die program waargeneem. Hierdie veranderinge word nie as klinies relevant beskou nie, aangesien dit waarskynlik mededinging 

tussen	NOVALUTE	en	ongekonjugeerde	bilirubien	vir	 ‘n	gemeenskaplike	opruimingsroete	(UGT1A1)	weerspieël	(sien	afdeling	5.2	-	Biotransformasie).													
Asimptomatiese	kreatienfosfokinase	(CPK)	-verhogings,	hoofsaaklik	in	assosiasie	met	oefening,	is	ook	met	NOVALUTE-terapie	gerapporteer.

Rapportering van vermoedelike nadelige-reaksies
Die rapportering van vermoedelike nadelige reaksies na die magtiging van NOVALUTE is belangrik. Dit laat die voortgesette monitering 
van	 die	 voordeel/risiko	 balans	 van	 NOVALUTE	 toe.	 Gesondheidsorgverskaffers	 word	 versoek	 om	 enige	 vermoedelike	 nadelige-reaksies	 by	
SAHPRA aan te meld via die “6.04 Adverse Drug Reactions Reporting Form” wat aanlyn gevind kan word onder SAHPRA se publikasies:  
https://www.sahpra.org.za/Publications/Index/8

4.9 Oordosis
Daar is tans beperkte ondervinding met oordosering in dolutegravir soos bevat in NOVALUTE. Beperkte ondervinding van enkele hoër dosisse (tot en 
met 250 mg by gesonde proefpersone) het geen spesifieke simptome of tekens getoon nie, afgesien van dié wat as newe-reaksies genoem word. Die 
bestuur	van	ŉ	oordosis	moet	klinies	aangedui	wees,	of	soos	aanbeveel	deur	die	nasionale	vergiftigingsentrum,	waar	beskikbaar.	Daar	is	geen	spesifieke	
behandeling vir ‘n oordosis NOVALUTE nie. Indien oordosis voorkom, moet die pasiënt ondersteunend behandel word, met toepaslike monitering, indien 
nodig. Aangesien NOVALUTE baie gebind is aan plasmaproteïene, is dit onwaarskynlik dat dit aansienlik deur dialise verwyder sal word.

5.  FARMAKOLOGIESE EIENSKAPPE

5.1  Farmakodinamiese eienskappe
A 20.2.8 Antivirale middels
Farmakoterapeutiese groep: Antivirale middels vir sistemiese gebruik, ander antivirale middels, ATC-kode: J05AX12

Meganisme van werking
Dolutegravir inhibeer MIV-integrase deur aan die aktiewe integrase-setel te bind en die stringoordraging-stap van retrovirale Deoksribonukleïensuur (DNA) 
-integrasie te blokkeer, wat vir die MIV-replikasie-siklus noodsaaklik is.

Farmakodinamiese effekte
In vitro	dissosieer	dolutegravir	stadig	van	die	aktiewe	setel	van	die	wilde	tipe	integrase-DNA-kompleks	(t½	71	uur).

Weerstand
Weerstand in vitro:
Isolasie van wilde tipe MIV-1: Virusse wat hoogs weerstandig was teen dolutegravir, is nie tydens MIV-1 deurgang waargeneem nie. Tydens wilde tipe 
MIV-1-deurgang	in	die	teenwoordigheid	van	dolutegravir	was	S153Y	en	S153F	-integrase-substitusies	waargeneem,	met	FC’s	≤	4,1	vir	stam	IIIB,	of	E92Q	
met	FC	=	3,1	en	G193E	met	FC	=	3,2	vir	stam	NL432.	Addisionele	deurgang	van	wilde-tipe	subtipe	B-,	C-	en	A/G-virusse	in	die	teenwoordigheid	van	
dolutegravir	het	vir	R263K,	G118R	en	S153T	geselekteer.

Anti-MIV-Aktiwiteit Teen Weerstandige Stamme: Trutranskriptase-Inhibeerder- en Protease-Inhibeerder-Weerstandige Stamme: Dolutegravir het 
ekwivalente potensie teen 2 nie-nukleosied (NN) -RTI-weerstandige, 3 nukleosied (N) -RTI-weerstandige en 2 PI-weerstandige MIV-1 mutante klone (1 
drievoudig en 1 sesvoudig) gedemonstreer vergeleke met die wilde tipe stam.

Integrase-Inhibeerder-Weerstandige MIV-1-Stamme:	Dolutegravir	het	anti-MIV-aktiwiteit	(vatbaarheid)	getoon	met	FC	<5	teenoor	27	van	28	integrase-
inhibeerder-weerstandige	mutante	virusse	met	enkelvoudige	substitusies,	insluitend	T66A/I/K,	E92Q/V,	Y143C/H/R,	Q148H/K/R,	en	N155H.

Integrase-Inhibeerder-Weerstandige MIV-1-Stamme: Setel-gerigte mutante MIV-2-virusse is gekonstrueer gegrond op proefpersone wat met HIV-2 
geïnfekteer	was	en	behandel	 is	met	 raltegravir,	wat	virologiese	mislukking	openbaar	het.	Oor	die	algemeen	was	die	MIV-2	FC’s	wat	waargeneem	 is,	
soortgelyk	aan	MIV-1	FC’s	wat	vir	soortgelyke	baan-mutasies	waargeneem	is.

Kliniese Isolate Van Raltegravir-Behandeling Virologies Mislukte Proefpersone: Sewehonderd en vyf raltegravir-weerstandige kliniese isolate is vir 
dolutegravir	vatbaarheid	geanaliseer	deur	van	die	 “Monogram	Biosciences	PhenoSense-”	bepaling	gebruik	 te	maak.	Dolutegravir	het	ŉ	<10	FC	 teen	 
93,9	%	van	die	705	kliniese	isolate	gehad.

Weerstand in vivo: integrase-inhibeerder-naïewe pasiënte:
Geen	integrase-inhibeerder	(INI)	weerstandbiedende	mutasies	of	behandelingsontluikende	weerstand	teen	die	NRTI	ruggraatterapie	is	met	dolutegravir	
50 mg een keer daagliks in behandelingsnaïewe studies geïsoleer nie. In ‘n studie vir behandelingservare (en integrase-naïewe) pasiënte, is 
behandelingsontluikende	integrase-weerstand	by	2	van	die	9	proefpersone	met	virologiese	mislukking	gerapporteer.	In	beide	gevalle,	is	‘n	unieke	R263K-
integrase-substitusie	waargeneem,	met	‘n	maksimum	FC	van	1,93.

Weerstand in vivo: integrase-inhibeerder-weerstandige pasiënte:
Verslae uit ‘n studie wat dolutegravir (plus geoptimaliseerde agtergrondterapie) ondersoek het by proefpersone met voorafbestaande INI-weerstand, het 
getoon dat ses en twintig proefpersone (26/114) protokol gedefinieerde virologiese mislukking ervaar tot by Week 24. Daarvan het 25 gepaarde basislyn 
en PDVF weerstandsdata vir analise gehad en 52 % het behandelingsontluikende mutasies gehad. Behandelingsontluikende mutasies of mengsels van 
mutasies	wat	waargeneem	is	in	die	behandeling,	was	E92Q,	T97A,	E138K/A,	G140S,	Y143H,	S147G,	Q148H/K/R,	en	N155H.	Elf	van	die	13	proefpersone	
met virus wat behandelingsontluikings mutasies openbaar het, het die Q148-baan-virus gehuisves wat met basislyn of histories teenwoordig was.

Effekte op Renale Funksie
In	‘n	studie	wat	die	effek	van	dolutegravir	op	serumkreatinienopruiming	(CrCl)	evalueer,	het	glomerulêre	filtrasietempo	(GFR),	met	die	gebruik	van	iohexol	
as die ondersoekmiddel en effektiewe renale plasmavloei (ERPF) met behulp van para-aminohippuraat (PAH) as die ondersoekmiddel, ‘n klein afname 
van	 10	 –	 14	%	 in	 die	 gemiddelde	 serumkreatinienopruiming	 (CrCl)	 is	 binne	 die	 eerste	 week	 van	 behandeling	met	 dolutegravir	 gerapporteer.	 Geen	
noemenswaardige	effek	op	glomerulêre	filtrasietempo	(GFR)	of	die	effektiewe	renale	plasmavloei	(ERPF)	is	aangemeld	nie.	Daar	is	voorgestel	dat	die	
toename in die kreatinien wat waargeneem is, die gevolge was van die nie-patologiese inhibisie van die organiese katioon-transporteerder 2 (OCT2) in die 
proksimale	renale	tubules,	wat	die	tubulêre	uitskeiding	van	kreatinien	bemiddel.

5.2  Farmakokinetiese eienskappe
Die	farmakokinetika	van	dolutegravir	is	soortgelyk	tussen	gesonde	en	MIV-geïnfekteerde	proefpersone.	Die	PK-veranderlikheid	van	dolutegravir	is	laag	tot	
matig.	By	gesonde	proefpersone,	het	tussen-proefpersoon	CVb	%	vir	AOK	en	Kmaks gewissel van ~ 20 tot 40 % en Kτ van 30 tot 65 %. Die tussen-proefpersoon 
PK-veranderlikheid	 van	 dolutegravir	 was	 hoër	 by	MIV-geïnfekteerde	 proefpersone	 as	 by	 gesonde	 proefpersone.	 Binne-proefpersoon-veranderlikheid	 
(CVw %) was laer as tussen-proefpersoon veranderlikheid.

Absorpsie:
Dolutegravir	word	vinnig	geabsorbeer	na	orale	toediening,	met	ŉ	mediaan	Tmaks teen 2 tot 3 uur na die dosis van die tabletformulering. Na orale toediening 
van	die	tabletformulering,	het	dolutegravir	nie-lineêre	farmakokinetika	openbaar	met	minder	as	dosis-proporsionele	verhogings	in	plasmablootstelling	van	
2	tot	100	mg;	dit	wil	egter	voorkom	dat	verhoging	in	die	blootstelling	van	dolutegravir	dosis	proporsioneel	van	25	mg	tot	50	mg	is.

Voedsel het die mate van absorpsie verhoog en die tempo van absorpsie van dolutegravir vertraag. Die biobeskikbaarheid van dolutegravir is afhanklik 
van	maaltydinhoud:	lae-,	matige-	en	hoë-vet	maaltye	het	onderskeidelik	dolutegravir	AOK	(0-∞)	verhoog	met	33	%,	41	%	en	66	%,	verhoogde	Kmaks met  
46	%,	52	%	en	67	%,	en	verlengde	Tmaks tot 3, 4 en 5 uur vanaf 2 uur onder vastende toestande, onderskeidelik. Hierdie verhogings kan klinies relevant 
wees in die teenwoordigheid van sekere integrase-klasweerstand. Daarom word aanbeveel dat NOVALUTE saam met voedsel geneem word deur 
pasiënte wat met MIV met ‘n integrase-klasweerstand geïnfekteer is (sien afdeling 4.2).
Die absolute biobeskikbaarheid van dolutegravir is nie vasgestel nie.

Distribusie:
Gebaseer	op	in vitro	data	is	dolutegravir	hoogs	gebonde	(>	99	%)	aan	menslike	plasmaproteïene.	Die	skynbare	volume	van	distribusie	(Vd/F)	is	17	L	tot	 
20 L by MIV-geïnfekteerde pasiënte, gebaseer op ‘n populasie farmakokinetiese analise. Binding van dolutegravir aan plasmaproteïene is onafhanklik 
van die konsentrasie. Die totale bloed- en plasma-geneesmiddel-verwante radioaktiwiteit konsentrasie verhoudings was tussen 0,441 en 0,535, wat op 
minimale	assosiasie	van	radioaktiwiteit	met	bloed	sellulêre	komponente	dui.	Die	vrye	fraksie	van	dolutegravir	in	plasma	word	geraam	op	ongeveer	0,2	tot	
1,1 % by gesonde proefpersone, ongeveer 0,4 tot 0,5 % by proefpersone met matige hepatiese inkorting, en 0,8 tot 1,0 % by proefpersone met ernstige 
renale inkorting en 0,5 % by MIV-1 geïnfekteerde pasiënte. Die ongebonde fraksie van dolutegravir in plasma word verhoog by lae vlakke van serum 
albumien (<35 g/L), soos gesien by proefpersone met matige hepatiese inkorting.

Dolutegravir is teenwoordig in serebrospinale vloeistof (SSV). By behandelingsnaïewe proefpersone op ‘n stabiele dolutegravir plus abakavir-/lamivudien-
regimen,	was	die	konsentrasie	in	SSV	van	dolutegravir	gemiddeld	18	ng/ml	(vergelykbaar	met	ongebonde	plasmakonsentrasie,	en	bokant	die	IK50);	die	
SSV:	plasmakonsentrasieverhouding	van	dolutegravir	het	gewissel	van	0,11	tot	0,66	%.	Dolutegravirkonsentrasies	in	SSV	het	die	IK50	oortref,	wat	die	
mediaan reduksie van basislyn in SSV MIV-1 RNA van 2,1 log na 2 weke van terapie ondersteun (sien afdeling 5.1).

Dolutegravir	is	teenwoordig	in	die	vroulike	en	manlike	geslagskanaal.	AOK	in	servikovaginale	vloeistof,	servikale	weefsel	en	vaginale	weefsel	was	6	–	10	%	 
van	die	in	die	ooreenstemmende	plasma	by	vastevlak.	AOK	in	semen	was	7	%	en	17	%	in	rektale	weefsel	van	die	in	die	ooreenstemmende	plasma	by	
vastevlak.

Biotransformasie:
Dolutegravir	word	 primêr	 deur	UGT1A1	 gemetaboliseer	met	 ‘n	minder	 belangrike	CYP3A-komponent.	Dolutegravir	 is	 die	 predominante	 sirkulerende	
verbinding	in	plasma;	renale	eliminasie	van	onveranderde	medisyne	is	laag	(<1	%	van	die	dosis).	Drie	en	vyftig	persent	van	die	totale	orale	dosis	word	
onveranderd	in	die	feses	uitgeskei.	Dit	is	nie	bekend	of	alles	of	deel	hiervan	die	gevolg	is	van	ongeabsorbeerde	medisyne	of	biliêre	uitskeiding	van	die	
glukuronidaatkonjugaat, wat verder gedegradeer kan word om die stamverbinding in die lumen van die derm te vorm, nie. Twee en dertig persent van 
die	totale	orale	dosis	word	in	die	urien	uitgeskei,	verteenwoordig	deur	die	eter-glukuronied	van	dolutegravir	(18,9	%	van	die	totale	dosis),	N-dealkilasie	
metaboliet (3,6 % van die totale dosis) en ‘n metaboliet wat deur oksidasie by die bensielkoolstof gevorm word (3,0 % van die totale dosis).

Eliminasie:
Dolutegravir het ‘n terminale halfleeftyd van ~ 14 uur. Die skynbare orale opruiming (CL/F) is ongeveer 1 L/uur by MIV-geïnfekteerde pasiënte op grond 
van ‘n populasie farmakokinetiese analise.

Spesiale pasiëntpopulasies:
Adolessente:
Die farmakokinetika van dolutegravir 50 mg een keer daaglikse dosering by antiretrovirale behandelingervare MIV-1-geïnfekteerde adolessente (12 tot  
< 18 jarige ouderdom) is vergelykbaar met dié wat waargeneem is by volwassenes wat een keer daagliks dolutegravir 50 mg ontvang het.
As gevolg van ‘n gebrek aan kliniese data, word dolutegravir, soos in NOVALUTE, nie aanbeveel vir gebruik by pasiënte onder die ouderdom van 18 jaar 
nie (sien afdeling 4.2).

Tabel 3: Adolessente farmakokinetiese parameters

Ouderdom/gewig Dolutegravir Dosis Dolutegravir Farmakokinetiese Parameterberamings
Geometriese	Gemiddelde	(CV	%)

AOK(0-24)
μg.hr/ml

Kmaks
μg/ml

K24
μg/ml

12 tot <18 jaar 50 mg een keer daagliks a 46 (43) 3,49	(38) 0,90	(59)

≥	40	kg	a

a	 Een	persoon	wat	37	kg	weeg,	het	een	keer	daagliks	35	mg	ontvang.

Bejaardes:
Bevolkings farmakokinetiese analise van dolutegravir wat data van MIV-1 geïnfekteerde volwassenes gebruik het, het aangetoon dat daar geen klinies 
relevante effek van ouderdom op dolutegravirblootstelling was nie. Farmakokinetiese data vir dolutegravir by proefpersone > 65 jarige ouderdom is beperk.

Renale inkorting:
Renale	opruiming	van	onveranderde	medisyne	is	‘n	minder	belangrike	eliminasieroete	vir	dolutegravir.	In	ŉ	studie	van	die	farmakokinetika	van	dolutegravir	
by proefpersone met ernstige renale inkorting, is geen klinies belangrike farmakokinetiese verskille tussen proefpersone met ernstige renale inkorting 
(CLcr	<	30	ml/min)	en	soortgelyke	gesonde	proefpersone	gerapporteer	nie;	AOK,	Kmaks	en	K24 van dolutegravir was onderskeidelik met 40 %, 23 % en 43 %  
verlaag,	vergeleke	met	dié	by	soortgelyke	gesonde	proefpersone.	Geen	doseringaanpassing	is	nodig	vir	pasiënte	met	renale	inkorting	nie.	Dolutegravir	is	
nie by pasiënte op dialise bestudeer nie, alhoewel verskille in blootstelling nie verwag word nie.

Hepatiese inkorting:
Dolutegravir	word	primêr	gemetaboliseer	en	geëlimineer	deur	die	lewer.	By	proefpersone	met	matige	hepatiese	inkorting	(Child-Pugh	kategorie	B)	was	die	
50	mg	enkeldosis	blootstelling	van	dolutegravir	soortgelyk	aan	dié	wat	by	gesonde	volwassenes	waargeneem	is.	Geen	doseringaanpassing	is	nodig	vir	
pasiënte met ligte hepatiese inkorting nie. Die effek van ernstige hepatiese inkorting op die farmakokinetika van dolutegravir is nie bestudeer nie.

Polimorfismes in Metaboliserende Ensieme:
Daar is geen bewys dat algemene polimorfismes in metaboliserende ensieme die farmakokinetika van dolutegravir tot ‘n klinies betekenisvolle mate 
verander	nie.	By	gesonde	proefpersone	met	UGT1A1	(n	=	7)	genotipes,	wat	‘n	swak	metabolisme	van	dolutegravir	verleen,	het	‘n	32	%	laer	opruiming	
van	dolutegravir	 gehad	en	ŉ	46	%	hoër	AOK	 in	 vergelyking	met	proefpersone	met	genotipes	geassosieer	met	normale	metabolisme	deur	UGT1A1.	
Polimorfismes	in	CYP3A4,	CYP3A5	en	NR1I2	was	nie	aan	verskille	in	die	farmakokinetika	van	dolutegravir	gekoppel	nie.

Gelyktydige infeksie met Hepatitis B of C:
Gelyktydige	 infeksie	 van	hepatitis	C-virus	het	geen	klinies	 relevante	effek	op	die	blootstelling	aan	dolutegravir	 gehad	nie.	Daar	 is	beperkte	data	oor	
proefpersone met hepatitis B-gelyktydige infeksie.

5.3 Pre-kliniese veiligheidsdata
Dolutegravir was nie mutagenies of klastogenies deur in vitro-toetse in bakterieë en gekweekte soogdierselle te gebruik nie, en ‘n in vivo knaagdier-
mikronukleus-toets. Dolutegravir was nie karsinogenies in langtermynstudies op die muis en rot nie.
Dolutegravir het geen invloed op manlike of vroulike vrugbaarheid by rotte by dosisse tot en met 1 000 mg/kg/dag nie, die hoogste dosis wat getoets is (24 
keer	die	50	mg	kliniese	blootstelling	twee	keer	daagliks,	gebaseer	op	AOK).
Orale	toediening	van	dolutegravir	aan	dragtige	rotte	in	dosisse	tot	1	000	mg/kg	per	dag	vanaf	dag	6	tot	17	van	swangerskap	het	nie	die	toksisiteit	op	die	
moeder,	ontwikkelingstoksisiteit	of	teratogenisiteit	veroorsaak	nie	(27	keer	die	kliniese	blootstelling	van	die	mens,	50	mg	twee	keer	daagliks,	gebaseer	
op	AOK).
Orale toediening van dolutegravir aan dragtige konyne in dosisse tot 1 000 mg/kg daagliks vanaf dag 6 tot 18 van die swangerskap het nie 
ontwikkelingstoksisiteit	of	teratogenisiteit	veroorsaak	nie	(0,40	keer	die	50	mg	kliniese	blootstelling	twee	maal	daagliks	op	grond	van	AOK).	By	konyne	
is toksisiteit by moeders (verminderde voedselverbruik, skaars/geen ontlasting/urine, onderdrukte gewigstoename) waargeneem teen 1 000 mg/kg (0,40 
keer	50	mg	kliniese	blootstelling	twee	keer	daagliks,	gebaseer	op	AOK).
In	 ‘n	 jeugdige-toksisiteitstudie	by	rotte	het	dolutegravir-toediening	 twee	sterftes	voor-speen	met	75	mg/kg/dag	 tot	gevolg	gehad.	Gedurende	die	voor-
speenperiode, was die gemiddelde gewigstoename in hierdie groep verminder en die afname duur voort gedurende die volledige vrouestudie gedurende 
die	na-speenperiode.	Die	sistemiese	blootstelling	by	hierdie	dosis	(gebaseer	op	AOK)	aan	dolutegravir	was	~	17-20	keer	hoër	as	mense	by	die	aanbevole	
pediatriese blootstelling. Daar was geen nuwe teikenorgane wat by jeugdiges geïdentifiseer is in vergelyking met volwassenes nie. In die ontwikkeling 
studie van die rotte voor/na bevalling, is ‘n verminderde liggaamsgewig van die ontwikkelende nageslag tydens laktasie waargeneem met ‘n moederlike 
toksiese	dosis	(ongeveer	27	keer	menslike	blootstelling	teen	die	maksimum	aanbevole	dosis	vir	die	mens).
Die effek van langdurige daaglikse behandeling met hoë dosisse dolutegravir is geevalueer in herhaalde orale dosis toksisiteitsstudies by rotte (tot 26 
weke)	en	by	ape	(tot	38	weke).	Die	primêre	effek	van	dolutegravir	was	gastroïntestinale	onverdraagsaamheid	of	irritasie	by	rotte	en	ape	by	dosisse	wat	
sistemiese blootstelling voortbring, onderskeidelik ongeveer 21 en 0,82 keer die 50 mg, twee keer daaglikse, kliniese blootstelling van die mens, gebaseer 
op	AOK.	Aangesien	gastroïntestinale	(GI)	-intoleransie	as	gevolg	van	plaaslike	toediening	van	aktiewe	stowwe	beskou	word,	is	mg/kg	of	mg/m2 statistieke 
toepaslik	om	die	veiligheidsdekking	vir	hierdie	toksisiteit	te	bepaal.	GI-onverdraagsaamheid	by	ape	kom	voor	met	15	keer	die	menslike	mg/kg	ekwivalente	
dosis (gebaseer op ‘n mens van 50 kg), en 5 keer die menslike mg/m2 ekwivalente dosis vir ‘n kliniese dosis van 50 mg twee keer daagliks.

6.  FARMASEUTIESE BESONDERHEDE

6.1  Lys van Hulpstowwe

Hulpstowwe 
Tabletkern:
Mannitol
Mikrokristallyne sellulose
Povidoon	(K29/32)
Natriumstyselglikolaat
Natriumstearielfumaraat
Tabletdekking:
Opadry II bruin 85F565096 bestaande uit:
Polivinielalkohol-gedeeltelik gehidroliseer
Makrogol/poliëtileenglikol 3350
Titaandioksied
Talk
Ysteroksied	rooi

6.2 Onversoenbaarhede
Nie van toepassing nie.

6.3 Rakleeftyd
36 maande

6.4 Spesiale voorsorgmaatreëls vir bewaring
Bêre	teen	of	benede	30	°	C.

6.5  Aard en inhoud van die houer
NOVALUTE-tablette word verpak in ondeursigtige, wit ronde hoëdigtheid-poliëtileen (HDPE) bottels met wit, ondeursigtige polipropileen kinderbestande 
sluitings,	met	‘n	dop	met	ŉ	induksie	seëlvoering.	Die	HDPE-bottel	word	in	‘n	buitekarton	verpak.
Pakgrootte: 30 tablette.

6.6 Spesiale voorsorgmaatreëls vir verwydering en ander hantering
Geen	spesiale	voorsorgmaatreëls	nie.

7. HOUER VAN SERTIFIKAAT VAN REGISTRASIE
Novagen Pharma (Pty) Ltd.
Kantoor	2,	Sovereignrylaan	100,	Route	21	Corporate	Park
Nellmapiusrylaan, Irene, Pretoria

8. REGISTRASIENOMMER
51/20.2.8/0695

9.  DATUM VAN EERSTE MAGTIGING/HERNUWING VAN DIE MAGTIGING
15 Junie 2020

10. DATUM VAN HERSIENING VAN DIE TEKS
Nie van toepassing nie.

PASIЁNTINLIGTINGSPAMFLET

SKEDULERINGSTATUS S4

NOVALUTE 50 mg filmbedekte tablette
Dolutegravir

NOVALUTE bevat 145,4 mg mannitol per tablet

Lees die hele pamflet sorgvuldig deur voordat u NOVALUTE begin neem
•	 Bewaar	hierdie	pamflet.	Miskien	moet	u	dit	weer	lees.
•	 Vra	u	dokter,	apteker,	verpleegster	of	ander	gesondheidsorgverskaffer	as	u	nog	vrae	het.
•	 NOVALUTE	is	persoonlik	vir	u	voorgeskryf	en	u	moet	nie	u	medisyne	met	ander	mense	deel	nie.	Dit	kan	hulle	skade	aandoen,	al	is	hulle	simptome	

dieselfde as joune.

Wat is in hierdie pamflet
1. Wat NOVALUTE is en waarvoor dit gebruik word
2. Wat u moet weet voordat u NOVALUTE neem
3. Hoe om NOVALUTE te neem
4. Moontlike newe-effekte
5.	 Hoe	om	NOVALUTE	te	bêre
6. Inhoud van die verpakking en ander inligting

1. Wat NOVALUTE is en waarvoor dit gebruik word

•	 NOVALUTE	bevat	die	aktiewe	bestanddeel	dolutegravir.	
•	 Dolutegravir	behoort	tot	'n	groep	anti-retrovirale	medisyne	genaamd	integrase-inhibeerders	(INI's).	
•	 NOVALUTE	word	gebruik	om	MIV	(menslike	immuniteitsgebreksvirus)	infeksie	te	behandel	by	volwassenes	van	18	jaar	en	ouer.
•	 Dit	word	gebruik	in	kombinasie	met	ander	antiretrovirale	medisyne.

2. Wat u moet weet voordat u NOVALUTE neem

Moenie NOVALUTE neem:
•	 as	u	hipersensitief	(allergies)	vir	dolutegravir	of	een	van	die	ander	bestanddele	van	NOVALUTE	is	nie
•	 as	u	ander	medisyne	genaamd	dofetiliede	of	pilsikaïeniede	neem	(om	harttoestande	te	behandel)
•	 as	u	matige	of	ernstige	lewersiekte	het
•	 as	u	medisyne	genaamd	metformien	neem	(om	diabetes	te	behandel)
•	 as	u	beplan	om	swanger	te	raak,	swanger	is	of	u	baba	borsvoed
•	 as	u	bevrugting	ouderdom	is	en	nie	effektiewe	voorbehoeding	gebruik	nie.

Waarskuwings en voorsorgmaatreëls
Wees veral versigtig met NOVALUTE
Sommige mense wat medisyne vir MIV-infeksie gebruik, soos NOVALUTE, ontwikkel ander toestande wat ernstig kan wees. Dit sluit in:

Allergiese/hipersensitiwiteitsreaksies
U kan die volgende ondervind:
•	 swelling,	somtyds	van	die	lippe,	tong	of	keel	(angioedeem),	wat	moeilike	asemhaling	veroorsaak,
•	 ernstige	uitslag	of	uitslag	wat	gepaard	gaan	met	verhoogde	lewerensieme,
•	 koors,
•	 algemene	gevoel	van	swakheid,	moegheid,
•	 spier-	of	gewrigspyn,	
•	 blase,	mondsere,
•	 pienk	oë,	swelling	in	die	gesig,	hoër	as	normale	vlak	van	‘n	sekere	soort	witbloedsel,	
•	 ernstige	swelling	onder	die	vel.

Lipodistrofie en metaboliese abnormaliteite
Ophoping van liggaamsvet, sentrale vetsug, buffelskof, perifere en/of gesigsuittering, borsvergroting en verhoogde serumlipied- en glukosevlakke. 
Laasgenoemde sal gedemonstreer word deur bloedtoetse.

Immuun-Rekonstitusie-Inflammatoriese Sindroom
ŉ	Oordrewe	inflammatoriese	reaksie	op	‘n	siekteveroorsakende	mikro-organisme	wat	soms	voorkom	as	die	immuunstelsel	begin	herstel.
In	sommige	gevalle	van	VIGS	of	immuunonderdrukking,	waarin	die	immuunstelsel	begin	herstel,	reageer	dit	dan	op	‘n	voorheen	verworwe	opportunistiese	
infeksie met ‘n oorweldigende inflammatoriese reaksie wat die simptome van infeksie paradoksaal vererger.

Osteonekrose
U	kan	ŉ	kondisie	genaamd	osteonekrose	ontwikkel.	Simptome	kan	gewrigspyne	en	pyn	insluit	(veral	in	die	heup,	knie	of	skouer),	styfheid	en	moeite	om	
te beweeg. Met hierdie kondisie sterf dele van die beenweefsel as gevolg van verminderde bloedtoevoer na die been. U kan meer waarskynlik hierdie 
toestand kry indien:
-  u oor ‘n lang tydperk kombinasie-behandeling gebruik
-  u ook anti-inflammatoriese medisyne neem, genaamd kortikosteroïede
-  u alkohol drink
-  u immuunstelsel baie swak is
-  u oorgewig is

Ernstige infeksies
•	 As	u	NOVALUTE	neem,	moet	u	onthou	dat	NOVALUTE	of	enige	ander	antiretrovirale	terapie	nie	MIV-infeksie	genees	nie.
•	 U	kan	voortgaan	om	ernstige	infeksies	en	ander	komplikasies	van	MIV-infeksie	te	ontwikkel	as	gevolg	van	u	verswakte	immuniteit.
•	 U	sal	u	CD4	vlakke	gereeld	moet	laat	nagaan,	indien	so	opdrag	gegee	is	deur	u	dokter.

Beskerm ander mense
•	 MIV-infeksie	 word	 versprei	 deur	 seksuele	 kontak	met	 iemand	 wat	 die	 infeksie	 het,	 of	 deur	 die	 oordrag	 van	 besmette	 bloed	 (byvoorbeeld	 deur	

spuitnaalde te deel).
•	 NOVALUTE	sal	nie	keer	dat	u	MIV-infeksie	aan	ander	mense	oordra	nie.	Om	ander	mense	te	beskerm	teen	MIV-besmetting:
	 -	 Gebruik	'n	kondoom	as	u	orale	of	penetrerende	seks	het.
 - Moenie bloedoordrag waag nie – moet byvoorbeeld nie naalde deel nie.
MIV	kan	steeds	oorgedra	word	ondanks	die	feit	dat	u	NOVALUTE	neem.	NOVALUTE	genees	nie	MIV-infeksie	nie;	dit	verminder	die	hoeveelheid	virus	in	
u liggaam.

Kinders en adolessente
NOVALUTE word aangedui by volwassenes van 18 jaar en ouer.

Ander medisyne en NOVALUTE
Vertel altyd u gesondheidsorg professionele persoon as u enige ander medisyne neem.
(Dit	sluit	alle	komplementêre	of	tradisionele	medisyne	in.)

Moet nie NOVALUTE saam met die volgende medisyne neem nie:
•	 dofetiliede	of	pilsikaïenied	(gebruik	om	harttoestande	te	behandel)
•	 metformien,	om	diabetes	te	behandel

Sommige	medisyne	 kan	die	werking	 van	NOVALUTE	beïnvloed,	 of	 kan	 dit	meer	waarskynlik	maak	dat	 u	 newe-effekte	 sal	 hê.	NOVALUTE	kan	ook	
beïnvloed hoe ander medisyne werk.

Vertel u dokter as u een van die volgende medisyne neem, want u dosis moet moontlik verander word of u moet gereeld toetse laat uitvoer:
•	 etravirien,	efavirens,	fosamprenavir/ritonavir,	nevirapien	of	tipranavir/ritonavir,	(hierdie	is	almal	medisyne	om	MIV-infeksie	te	behandel)	
•	 fenitoïen	en	fenobarbitoon,	om	epilepsie	te	behandel
•	 oksarbamasepien	en	karbamasepien,	om	epilepsie	en	bipolêre	versteuring	te	behandel
•	 St.	Janskruid	(Hypericum perforatum),	'n	kruiemiddel	wat	vir	depressie	gebruik	word.
•	 rifampisien,	om	tuberkulose	en	ander	bakteriële	infeksies	te	behandel
•	 medisyne	wat	 teensuurmiddels	genoem	word,	om	spysvertering	en	sooibrand	 te	behandel.	Moenie	 'n	 teensuurmiddel	neem	gedurende	die	2	uur	

voordat u NOVALUTE neem nie, of vir minstens 6 uur nadat u dit geneem het nie
•	 kalsium-	en	ysteraanvullings	of	multivitamiene.	Moenie	kalsium-	en	ysteraanvullings	of	multivitamien	neem	gedurende	die	2	uur	voordat	u	NOVALUTE	

neem nie, of vir minstens 6 uur nadat u dit geneem het nie.

Neem van NOVALUTE saam met kos en drinkgoed
NOVALUTE kan met of sonder voedsel geneem word.
U dokter sal u kan vertel of u integrase klasweerstand het. As u het, moet u NOVALUTE verkieslik saam met voedsel neem.
NOVALUTE moet saam met voedsel geneem word as dit tesame met kalsium- of ysteraanvullings geneem word.

Swangerskap en borsvoeding
As	u	swanger	is	of	borsvoed,	dink	dat	u	swanger	is	of	van	plan	is	om	'n	baba	te	hê,	raadpleeg	u	dokter,	apteker	of	ander	gesondheidsorgverskaffer	vir	
advies voordat u NOVALUTE neem. 
Vroue van bevrugting ouderdom moet voorbehoeding gebruik gedurende behandeling.
NOVALUTE moet nie gedurende die eerste trimester gebruik word nie.
Veilige gebruik gedurende die tweede en derde trimester van swangerskap is nog nie vasgestel nie.
MIV-positiewe vroue moet nie borsvoed nie omdat MIV-infeksie in borsmelk aan die baba oorgedra kan word.
Moeders op behandeling met NOVALUTE moet nie hulle babas borsvoed nie.

Bestuur en gebruik van masjinerie
NOVALUTE kan jou vermoë om te bestuur en masjinerie te gebruik beïnvloed.
NOVALUTE	kan	jou	duiselig	maak	en	ander	newe-effekte	hê	wat	jou	minder	waaksaam	maak.
Dit is nie altyd moontlik om te voorspel in watter mate NOVALUTE u daaglikse aktiwiteite kan belemmer nie. U moet seker maak dat u nie bestuur of aan 
die gebruik van masjinerie deelneem voordat u bewus is van die mate waarop NOVALUTE u affekteer nie.

NOVALUTE bevat natrium
Elke NOVALUTE 50 mg tablet bevat 4 mg natrium.

3.  HOE OM NOVALUTE TE NEEM

Moenie medisyne wat vir u voorgeskryf is, met enige ander persoon deel nie.
Neem	NOVALUTE	altyd	presies	soos	deur	u	dokter	gesê.	Raadpleeg	u	dokter	of	apteker	as	u	nie	seker	is	nie.

Die gewone dosis NOVALUTE is een tablet van 50 mg, een keer per dag.

Vir mense met MIV-infeksie wat weerstandig is teen ander medisyne soortgelyk aan NOVALUTE, is die gewone dosis NOVALUTE een tablet van 50 mg, 
twee keer per dag.

U dokter sal op die regte dosis NOVALUTE vir u besluit.

Sluk	die	tablet	met	'n	bietjie	vloeistof.	NOVALUTE	kan	met	of	sonder	voedsel	geneem	word.
As u MIV-infeksie het wat weerstandig is teen ander medisyne soortgelyk aan NOVALUTE, moet die NOVALUTE-dosis saam met voedsel geneem word.
Sekere medisyne, soos teensuurmiddels, kalsiumaanvullings, ysteraanvullings of multivitamiene, kan keer dat NOVALUTE in u liggaam opgeneem word 
en dit minder effektief maak. Moenie hierdie medisyne neem gedurende die 2 uur voordat u NOVALUTE neem, of vir minstens 6 uur nadat u dit geneem 
het	nie.	Sien	ook	'Ander	medisyne	en	NOVALUTE'.

U dokter sal u vertel hoe lank u behandeling met NOVALUTE sal duur. Moenie die behandeling stop nie, tensy u dokter dit aanbeveel.

Vertel u dokter of apteker as u die indruk het dat die effek van NOVALUTE te sterk of te swak is.

As u meer NOVALUTE neem as wat u behoort te neem
In die geval van oordosering, raadpleeg u dokter of apteker. As daar nie een van hulle beskikbaar is nie, kontak die naaste hospitaal of gifbeheersentrum.
Indien moontlik, wys hulle die NOVALUTE-pak.

As u vergeet om 'n dosis NOVALUTE te neem
As	u	'n	dosis	mis,	neem	dit	sodra	u	dit	onthou.	Maar	as	u	volgende	dosis	binne	4	uur	is,	slaan	die	dosis	oor	wat	u	gemis	het	en	neem	die	volgende	een	
op die normale tyd.
Moenie	'n	dubbele	dosis	neem	om	vir	die	vergete	dosisse	op	te	maak	nie.

As u ophou om NOVALUTE te neem
Neem NOVALUTE solank as wat u dokter dit aanbeveel. Moenie ophou tensy u dokter dit aanbeveel nie.

4. Moontlike newe-effekte

NOVALUTE	kan	newe-effekte	hê.
Nie alle newe-effekte wat vir NOVALUTE aangemeld is, is in hierdie pamflet ingesluit nie. Raadpleeg u gesondheidsorgverskaffer vir advies indien u 
algemene gesondheid vererger, of as u slegte gevolge ervaar tydens die gebruik van NOVALUTE.

As een van die volgende gebeur, hou op met die neem van NOVALUTE en vertel dit 
onmiddellik aan u dokter of gaan na die ongevalle-afdeling van u naaste hospitaal:
•		 veluitslag	of	jeuk
•		 swelling,	soms	van	die	gesig	of	mond	(angioedeem),	wat	probleme	met	asemhaling	veroorsaak
•	 blase	of	sere	in	die	mond
•	 'n	hoë	temperatuur	(koors)
•	 gebrek	aan	energie	(moegheid)
•	 spier-	of	gewrigspyn.

Hierdie	is	alles	baie	ernstige	newe-effekte.	As	u	dit	het,	het	u	moontlik	'n	ernstige	allergiese	reaksie	teenoor	NOVALUTE	gehad.	U	mag	dringend	mediese	
hulp of hospitalisasie benodig.

U dokter kan besluit om toetse op u lewer, niere of bloed uit te voer, en kan u beveel om op te hou om NOVALUTE te neem.

Vertel u dokter as u een van die volgende opmerk:

Gereelde newe-effekte
•		 probleme	met	slaap	(slapeloosheid)
•		 abnormale	drome
•		 depressie
•	 angsgevoel
•	 hoofpyn
•	 duiseligheid
•	 diarree
•	 siek	voel	(naarheid)
•	 siek	wees	(braking)
•	 wind	(winderigheid).
•	 maagpyn	(pyn in die boonste buik)
•	 maag	(abdominale) pyn/ongemak.
•	 jeuk	(pruritis)
•	 uitslag
•	 gebrek	aan	energie	(moegheid)

Minder gereelde newe-effekte:
•	 allergiese	reaksie	(hipersensitiwiteit)
•	 selfmoordgedagte	of	selfmoordpoging	(veral	by	pasiënte	met	'n	bestaande	geskiedenis	van	depressie	of	psigiatriese	siekte)
•	 'n	inflammatoriese	toestand	wat	kan	ontwikkel	namate	die	immuunstelsel	sterker	word	(immuunrekonstitusiesindroom)
•		 inflammasie	van	die	lewer	(hepatitis)
•		 lewerversaking
•		 pyn	in	gewrigte
•		 spierpyn

Indien u enige newe-effekte wat nie in hierdie pamflet genoem word nie opmerk, lig asseblief u dokter of apteker in.

Rapportering van newe-effekte
Praat met u dokter, apteker of verpleegster as u newe-effekte het. U kan ook newe-effekte by SAHPRA aanmeld via die “6.04 Adverse Drug Reaction 
Reporting Form”, wat aanlyn gevind word onder SAHPRA se publikasies: https://www.sahpra.org.za/Publications/Index/8. Deur newe-effekte aan te meld, 
kan u help om meer inligting oor die veiligheid van NOVALUTE te gee.

5. Hoe om NOVALUTE te bêre 

Bêre	teen	of	benede	30	°C.

Bêre	alle	medisyne	buite	die	bereik	van	kinders.

Moenie gebruik na die vervaldatum wat op die etiket en karton aangedui is nie.

Neem alle ongebruikte medisyne terug na u apteker.

Moenie ongebruikte medisyne in dreine of rioolstelsels (bv. toilette) weggooi nie.

6. Inhoud van die verpakking en ander inligting

Wat NOVALUTE bevat
Die aktiewe bestanddeel is dolutegravir. Elke tablet bevat natriumdolutegravir gelykstaande aan 50 mg dolutegravir.
Die	 ander	 bestanddele	 is	 mannitol,	 mikrokristallyne	 sellulose,	 povidoon	 (K29/32),	 natriumstyselglikolaat,	 natriumstearielfumaraat,	 polivinielalkohol-
gehidroliseer, makrogol/poliëtileenglikol 3350, titaandioksied, talk, ysteroksiedrooi.

Hoe NOVALUTE lyk en die inhoud van die verpakking
Rooibruin,	ronde,	bikonvekse,	filmbedekte	tablette	met	'T	over	50'	gedruk	aan	die	een	kant	en	gewoon	aan	die	ander	kant.
NOVALUTE-tablette word verpak in ondeursigtige, wit ronde hoëdigtheid-poliëtileen (HDPE) bottels met wit, ondeursigtige polipropileen kinderbestande 
sluiting,	met	'n	deksel	met	ŉ	induksie	seëlvoering.	Die	HDPE-bottel	word	in	'n	karton	verpak.
Pakgrootte: 30 tablette.

Houer van die Registrasiesertifikaat
Novagen Pharma (Pty) Ltd.
Kantoor	2,	Sovereignrylaan	100,	Route	21	Corporate	Park
Nellmapiusrylaan, Irene, Pretoria
Tel	no.	012	345	3175
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